The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



SPECIAL PARTS LIST FOR MODEL

2.

5AJ-1R

FOR STANDARD PARTS REFER TO CATALOG

SPEC 8100M

924-0221 KEY NO. 8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO!

WIRING DIAGRAM NO.

610-0199-01

PART NO. QTy. DESCRIPTION

PART NO.

QTy.

DESCRIPTION

[}
Vacu-Flo Cooling

502-0002 1 Elbow, Fuel Filter Inlet

502-0020 Elbow, Fuel Pump Inlet

508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)

£08-0008 i Grommet, Rubber - Control Box
(13/16" Hole)

[

304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")

508-0014 1 Washer, Fibre (#8- 1/4" x
1/32")

501-0007 1 Line, Fuel - Flexible (24" LG)

L



SPECIAL PARTS LIST FOR MODEL 2.5AJ-3R SPEC 8100M
FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. S
(PARTS CATALOG {\LSG CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOU
WIRING DIAGRAM NO. 610-0200-01
PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
L]

Vacu-Flo Ccoling

502-0G02
502-0020
508-0001

508-0008

304-0292
508-0015

508-0014

501-0007

st [Rper—

[

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
{13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32')

Line, Fuel - Flexible (24" LG)




SPECIAL PARTS LIST FOR MODEL _2.5A1-1M SPEC ___8100N
FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. __4
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR NAJCR OPTIONAL FEATURES LISTED BELOV

WIRING DIAGRAM NO. ___601-0137-01

PART NO. Qry. DESCRIPTION PART NO. QTY. DESCRIPTION

¥ H i

PRESSURE LUBE SYSTEM
YACU - FLO COOLED
MOUNTED FUEL TANK

505-0102

505-0132
505-0431

160-0672
526-0017

153-0114%
153-0017
160-0144
358-0097
358-0C16

508-0088

N N N N -

Nipple, Pipe-Exhaust (3/4 x
1 3/8" Lg)

Elbow, Exhaust (3/4 x 90°)

Nipple, Half -Exhaust (3/4 x 64"
Lg)

Flywheel (Includes Magnets)

Washer, Flat-Flywheel Screw
(I5/32 1D x 1 1/& OD x {"thk)

Covar Assembly, Choke
(Includes Part Marked *)

* Element, Bimetal

Strap, Condenser

Rectifier (Kit, Includes Parts
Marked *)

Rectifier (12 amp, 300PIV-pos
Base)

¥Washer, Fiber (11/64 ID x 1/2
oD x 1/8" thk)




SPECIAL PARTS LIST FOR MODEL 2.0AJ-52P SPEC 5o
FOR STANDARD PARTS REFER TO CATALOG __ 924-0221 KEY NO. 5
(PARTS CATALOG ALSQ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELYO

WIRING DIAGRAM NO. 601-0157-01 _

PART NO. QTy. DESCRIPTION PART NO. QTYV. DESCRIPTION

L i T

Idlematic Control




SPECIAL PARTS LIST FOR MODEL ____2:2A5- 17 SPEC §200M

FOR STAMDARD PARTS REFER TO CATALOG _924-0221 KEY NO. >___
{PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOV
WIRING DIAGRAM NO. 601-0158-01
{PART NO.  QTY. DESCRIPTION PART NO.  QTY. DESCRIPTION

T : T T

Idiematic Control

526 013 8 Washer, Flat - Carrying Frame
332-0517 1 Terminal, Solderless
301-0438 2 Spacer, Transformer (3/8" OD x

1" LG)




SPECIAL PARTS LIST FOR MODEL 2.5AJ-3P 'SPEC §200M

FOR STANDARD PARTS REFER TO CATALOG _ 924-0221 KEY NO._7__
{(PARTS CTATALOG {“.Sﬁ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELC
WIRING DIAGRAM NO. _601-0159-01
PART NO. QTYy. DESCRIPTION PART NO. QTy. DESCRIPTION

L i E

idlematic Control

332-0517 1 Terminal, Solderless
3031-0458 2 Spacer, Switch Mtg. (3/8"
0D x 1" LG)




SPECIAL PARTS LiST FOR MODEL 2.0AJ-52P SPEC 8200N

FOR STANDARD PARTS REFER TO CATALOG __924-0221 _ KEY NO. >
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO\
WIRING DIAGRAM NO. 601-0157-01
PART NO.  QTY. DESCRIPTION PART NO.  QTY. DESCRIPTION

! 1 L1

Idlematic Control

502-0313 1 Elbow, Adapter - Fuel Tank
Outlet




SPECIAL PARTS LIST FOR MODEL ____2-5AJ-1P SPEC 8200N

FOR STANDARD PARTS REFER TO CATALOG _924-0221 KEY NO. 5
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOV

WIRING DIAGRAM NO. 601-0158-01

PART NO.

QTy. DESCRIPTION PART NO. QTY. DESCRIPTION

Idlematic Control

526-0113
502-0313

332-0517
301-0458

8
1

1

L - ' L}

Washer, Flat - Carrying Frame
Elbow, Adapter - Fuel Tank
Outlet
Terminal, Solderless
Spacer, Transformer (3/8"
Ob x 1" LG)




SPECIAL PARTS LIST FOR MODEL ___ 2-5AJ-3P SPEC 8200N
FOR STANDARD PARTS REFER TO CATALOG 924-0221 KEY NO. 8
{(PARTS CATALOG ~Al.SO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO\

WIRING DIAGRAM NO. _601-0159-01

PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION

Idlematic Control

502-0313 1 Elbow, Adapter - Fuel Tank
Outlet
332-0517 1 Terminal, Solderless
301-0458 2 Spacer, Switch Mtg.
(2/8" OD x 1" LG)




SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R SPEC 8389M
FOR STANDARD PARTS REFER TO CATALOG ___ 924-0221 KEY NO. 2,

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO
WIRING DIAGRAM NO. 610--0141-01

PART NO. Qry. DESCRIPTION PART NO. QTY. DESCRIPTION
T T T

Cas-Gasoline Fuel System
{Garretson Regulator)
Vacu-Flo Cooling

110-1779 1 Head, Cylinder

110-0558 2 Washer, Valve Spring Retainer

502-0020 1 Elbow, Fuel Filter Inlet

501-0007 1 Line, Fuel - Flexible (24" Lg)

5G68-0001 1 Grommet, Rubber - Control Box
(1~-1/16" Hole)

508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)

203-0059 1 Commutator

204-0087 1 Ring, Collector - Rotor

201-1072 1 Rotor Assembly, Wound

212-0209 1 Rig Assembly, Brush

312-0017 1 Condenser, Generator - 0.5

Mfd




SPECIAL PARTS LIST FOR MODEL 2.0AJ-52R | SPEC 83894
FOR STANDARD PARTS REFER TO CATALOG _ 924-0221 KEY NO. 8___
{(PARTS CATALOG _Ai.SG CONTAINS COMPONENTS FOR RAJOR O?TIORAL FEATURES LISTED BELC
WIRING DIAGRAM NO. 610-0206-01
PART NO. QTy. DESC&IPT!ON 7 PART NO. QTY. DESCRIPTION

Gas-Gasoline Fuel System (Garretson Regulator)
Vacu-Flo Cooling

110-0558
110-1779
307-0597
502-0002
502-0020
508-0001

508-0008

304-0292
508-9015

508-0014

bk pod d ot ot (D

Washer, Valve Spring Retainer

Head, Cylinder

Relay, Fuel Solenoid

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Contrgl Box
{(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32"")

] !



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG 924-0221

2.5AJ-1R

— SPEC 8389M

KEY NO. _8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOV
WIRING DIAGRAM NO.

610-0206-01

PART NO.

QTy.

DESCRIPTICN

PART NO. QTY. DESCRIPTION

Gas-Gasoline Fuel System (Garretson Regulator)
Vacu-Flo Cooling

116-1779
110-0558
307-0597
502-0002
502-0020
508-0001

568-0008

304-0292
508-0015

508-0014

501-0007

bt et et et (N et

Head, Cylinder

Washer, Valve Spring Retainer

Relay, Fuel Solenoid

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
{1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32'")

Line, Fuel - Fiexible (24" LG)

! !



SPECIAL PARTS LIST FOR MODEL 2.5AJ-3R SPEC 8389M
FOR STANDARD PARTS REFER TO CATALOG 924-0221 KEY NO. 9 _
(PARTS CATALOG ;jiLSG CONTAINS COMPONERNTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
WIRING DIAGRAM NO. 610-6205-01
PART NO. QTy. . DESCRIPTION PART NO. QTY. DESCRIPTION

Gas-Gasolire Fuel System (Garretson Regulator)

Vacu-Flo Cooling

110-1779
110-3558
307-0597
502-0002
502-00620
508-0001

ok [NQ et

pod b

508-0008 1

304-0292 1
508-0015 3

508-0014 1

501-0007 1

Head, Cylinder
Washer, Valve Spring Retainer
Relay, Fuel Solenoid
Elbow, Fuel Filter Inlet
Elbow, Fuel Pump Inlet
Grommet, Rubber - Control Box
(1-1/16" Hole)
Grommet, Ruber - Control Box
{13/16" Hole)
Insulator (1" x i-3/4")
Washer, Fibre (#8- 7/16" x
3/64")
Washer, Fibre (#8- 1/4" x
1/32')
Line, Fuel - Flexible
(24" LG)




SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R SPEC _ 8390M
FOR STANDARD PARTS REFER TO CATALOG __ 924-0221 KEY NO. 2
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELC
WIRING DIAGRAM NO. 610-0153-01
PART NO. aTy. DESCRIPTION PART NO. QT Y. DESCRIPTION
¥

Gas Fuel System {Garretson Regulator)
Vacu-Flo Cooling

110-0558
110-1779
312-0015

312-0017

201-1072
204-0087
203-0059
212-0209

2
1
1

[T -

Washer, Valve Spring Retainer

Head, Cylinder

Condenser, Generator - 0.1
Mfd

Condenser, Generator - 0.5
Mfd

Rotor Assembly, Wound

Ring, Collector - Rotor

Commutator

Rig Assembly, Brush




SPECIAL PARTS LIST FOR MODEL 1.5A7-2248 spec __ 200
FOR STANDARD PARTS REFER TO CATALOG___924-0221 __ KEY NO._3

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO'
WIRING DIAGRAM NO. 610-0333-01
PART NO.  QTY. DESCRIPTION PART NO. QTY. DESCRIPTION

1 ; 1

Gas Fuel System {(Garretson Regulator)
Vacu-Flo Cooling

116-0558 2 Washer, Valve Spring Retainer
123-0486 1 Valve, Breather

503-0736 1 Hose, Breather

110-1779 1 Head, Cylinder

160-0729 1 Flywheel, Magneto

308-0155 1 Switch, Start

308-2155 1 Switch, Stop

134-1439 1 Plate, Air Restriction




SPECIAL PARTS LIST FOR MODEL __2-5AJ-1IR SPEC 8390M
FOR STANDARD PARTS REFER TO CATALOG _924-0221 KEY NO. 8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO
WIRING DIAGRAM NO.

610-0206-01

PART NO.

QTy.

DESCRIPTICN

PART NO.

QTYy.

DESCRIPTION

Gas Fuel System (Garretson Regulator)
Vacu-Flo Cooling

110-0558
123-0486
503-073%6
110-1779
160-0729
307-0597
508-0001

508-0008

304-0292
508-0015

508-0014

e e

Wacher

Washer, Valve Spring Ret
Valve, Breather

Hose, Breather

Head, Cylinder

Flywheel, Magneto

Reiay, Fuel Solenoid

Grommet, Rubber - Control Box

(1-1/16" Hole)

Grommet, Rubber - Control Box

(13/16" Hole)
Insulator (1'" x 1-3/4")
Washer, Fibre (#8- 7/16"

3/64™)

Washer, Fibre (#8- 1/4"

1/32")

X

ainer

X




SPECIAL PARTS LIST FOR MODEL

2.5AJ-3R SPEC 8390M

FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. °

WIRING DIAGRAM NO, __610-0205-0i

PART NO.

QTy.

DESCRIPTION

¥

PART NO. QTYV. DESCRIPTION

Gas Fuel System (Garretson Regulator)
Vacu-Flo Cocling

110-1779
110-0558
307-0597
508-0001

508-0008

304-0292
508-0015

508-0014

poud ot g Pl

Head, Cylinder

Washer, Valve Spring Retainer

Relay,Fuel Solenoid

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control
Box (13/16" Hole)

Insulator (1" x 1-3/4")

Yasher, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

] ¥



SPECIAL PARTS LIST FOR MODEL ___ 1-0AJ-1R31 spec __ o4O

FOR STANDARD PARTS REFER TO CATALOG _924-0221 KEY NO._2__
{PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BEL(
WIRING DIAGRAM NO. ___610-0153-01
PART NO. QTY. DESCRIPTION PART NO. QrTy. DESCRIPTION
4 ¥ ¥

Gas Fuel System (Garretson Regulator)

149-0558 1 Strainer

307-0312 1 Valve, Sclenoid - Fuel

110-0558 2 Washer, Valve Spring Retainer

110-1779 1 Head, Cylinder

312-0015 1 Condenser, Gencrator - 0.1
Mfd

312-0017 1 Condenser, Generator - 0.5
Mfd

201-1072 1 Rotor Assembly, Wound

204-0087 1 Ring, Collector - Rotor

203-0059 1 Commutator

212-0209 1 Rig Assembly, Brush

416-0325 1 Hydrometer, Battery




SPECIAL PARTS LIST FOR MODEL 2.5AJ-1R31 SPEC 8400M
FOR STANDARD PARTS REFER TO CATALOG__924-0221 KEYNO. &
(PARTS CATALOG _ALSCP CONTAINS COMPONENTS FOR MAJOR OPTIQNAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 610-0206-01
DESCRIPTION

PART NO. QTYy.

PART NO. QTy. DESCRIPTION

Gas Fuel System (Garretson Regulator)

110-1779
110-0558
307-0597
149-0558
307-0312
416-0325
508-0001

508-3008

304-0292
508-0015

508-0014

O B

Head, Cylinder

Washer, Valve Spring Retainer

Relay, Fuel Solenoid

Strainer

Valve, Solenoid - Fuel

Hydrometer, Battery

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Bpx
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

1



SPECIAL PARTS LIST FOR MODEL ,
FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BEL.

WIRING DIAGRAM NO.

2.5AJ-3R31

SPEC

924-0221

8400M

KEY NO. 9

610-0205-01

PART NO.

QTy.

DESCRIPTION

PART NO.

QTy.

DESCRIPTION

Gas Fuel System (Garretson Regulator)

110-1779
110-0558
307-0597
149-0558
307-0312
508-0001

508-0008

304-0292
508-0015

508-0014

416-0325

b et ot N

Cd

Head, Cylinder

Washer, Valve Spring Retainer

Relay, Fuel Solenoid

Strainer

Valve, Sclenoid - Fuel

Grommet, Rubber - Control Box
(1-1/16" Hole})

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4"}

Washer, Fibre (#8- 7/16" x
3/64™)

Washer, Fibre (#8- 1/4" x
1/32")

Hydrometer, Battery




2.5AJ-1P 8432K

MODEL SPEC. —

SUPPLEMENTARY PARTS LIST 900- 43 {per above model and spec.)
Parts listed belowapply to the above model. Use these parts in
place of { or in addition to } the parts listed for Parts Key__ 5
in the standard parts catalog No. 924-300

PART NO. QUA&.% DESCRIPTION
110A558 H Retainer, Valve Spring - Exhaust
110A1678 1 Block Assy., Cylinder - Includes Brgs.
Guides, § Seats
110C1152 1 Head, Cylinder
134C2067 1 Housing, Blower
134A1697 1 Bracket, Blower Housing Mtg.
140A1045 1 Cleaner, Air
146C127 1 Carburetor (Gas Only)
149A136 1 Cover, Fuel Pump Hole
192P364 1 Cup, Recoil Starter Engaging
192P363 1 Starter Assy., Recoil
337-87 1 Strap, Ground
308-97 1 Switch, Momentary Contact
309P237 1 Switch, Low 0il Pressure
508-70 1 Grommet, Oil Pressure Switch Lead
201-1346 1 Ammature, Generator
2124312 1 Rig Assembly, Brush
Not furnished by Onan
! Mounted Fuel Tank
% Receptacle Box
. Stop Switch
i Gas Regulator § Associated Parts
!
é !,!
2 !
g .
i
¥
i :
!
no_a  7/23/69 B _.:._4 Domn 1 ~8 1



SPECIAL PARTS LIST FOR MODEL 2.0AJ-52R SPEC 8457K
FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. _8
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
WIRING DIAGRAM NO. 610-0199-01
PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION

Vacu-Flo Cooling
-. 011 Pressure
mullentary Contac

110-1847 1
101-0404 1
505-0274 2
134-1912 1
508-0002 1

502-0002 1
502-0020 1
508-0001 1
508-0008 1
304-0292 1
508-0015 3
508-0014 1
Dec 1

Cut Off
t Switch

Block Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components, Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1'"x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64™)

Washer, Fibre (#8- 1/4" x
1/32")

, 1978



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG

2.5AJ-1R

8457K

SPEC
924-0221

KEY NO. 8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO.

610-0199-01

PART NO.

QTY.

DESCRIPTION

PART NO. QTY. DESCRIPTION

Vacu-Flo Cooling
Low 0il Pressure Cut Off
Momentary Contact Switch

110-1847

101-0404
505-0274

134-1912
508-0002

502-0002
502-0020
508-0001
08-0008

304-0292
508-0015

508-0014

232-0153
501-0007

1

-

o

[

¥

Block Assembly, Cylinder
(Refer to Standard Cylinder
Block for Components,Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64™) '

Washer, Fibre (#8- 1/4" x
1/32")

Clip, Cable

Line, Fuel Flexible (24" LG)




SPECIAL PARTS LIST FOR MODEL 2.0AJ-52R SPEC 8457M
FOR STANDARD PARTS REFER TO CATALOG  924-0221 KEY NO. 8
(PARTS CATALCG ALSQ CONTAINS COMPONENTS FOR MAJOR OPTlONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 610-0199-01

PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION
T T T

Vacu-Flo Cooling
Low 0il Pressure Cut Off
Momentary Contact Switch

110-1847 1 Block Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components, Except
Rear Bearing Plate)

101-0404 Piate, Rear Bearing

505-0274 2 Plug, 0il - (1) By-Pass, (1)
Level Opening

134-1912 1 Housing, Blower

508-0002 1 Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

502-0002 1 Elbow, Fuel Filter Inlet

502-0020 1 Elbow, Fuel Pump Inlet

508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)

508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)

304-0292 1 Insulator (1"x 1-3/4")

508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")

508-0014 1 Washer, Fibre (#8- 1/4" x
1/32")

foed




SPECIAL PARTS LIST FOR MODEL 2.0AJ-53R SPEC 8457M
FOR STANDARD PARTS REFER TO CATALOG _924-0221 KEY NO. S
{(PARTS CATALOG QLSO CONTAINS COMPONENTS FOR MAJOR O?YIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 610-0200-01

PART NO. QTy. DESCRIPTION PART NO. QTY. bESCRiPT!ON

v ~ Y T

Vacu-Flo Cooling
Low 0il Pressure Cut Off
Momentary Contact Switch

110-1847 1 Block Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components, Except
Rear Bearing Plate)

101-0404 Plate, Rear Bearing

505-0274 2 Piug, 0il - (1) By-Pass, (1)
Level Opening

134-1912 Housing, Blower

508-0002 1 Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

502-00602 Elbow, Fuel Filter Inlet

502-0020 Elbow, Fuel Pump Inlet

508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)

508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole) ‘

304-0292 1 Insulator (i''x 1-3/4")

508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")

508-0014 1 Washer, Fibre (#8- 1/4"x
1/32")

232-0153 1 Clip, Cable

ok

[

[S—p—




SPECIAL PARTS LIST FOR MODEL 2.5AJ-1R SPEC 8457M

FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. _8
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. 610-0199-01
PART NO.  QTY. DESCRIPTION PART NO. QTY. DESCRIPTION

¥ 4 i

Vacu-Flo Cooling
Low 0il Pressure Cut Off
Momentary Contact Switch

110-1847 1 Block Assembly, Cylinder
(Refer to Standard Cylinder
Block for Components,Except
Rear Bearing Plate)

101-0404 i Plate, Rear Bearing

505-0274 2 Plug, 0il - (1) By-Pass, (1)
Level Cpening

134-1912 Housing, Blower

508-0002 1 Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

502-0002 Elbow, Fuel Filter Inlet

502-0020 Elbow, Fuel Pump Inlet

508-0001 i Grommet, Rubber - Control Box
{(1-1/16" Hole)

508-0008 1 Grommet, Rubber -~ Control Box
(13/16" Hole)i

304-0292 1 Insulator (1" x.1-3/4")

508-0015 3 Washer, Fibre (#8- 7/16" x
3/64™)

508-0014 1 Washer, Fibre (#8- 1/4" x
1/32)

232-0153 1 Clip, Cable

501-0007 1 Line, Fuel=-Flexible (24" LG)

e

——




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG

2.5AJ-3R

924-0221 KEY NO. 9

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO.

610-0200-01

PART NO.

QTy.

DESCRIPTION

PART NO. QTY. DESCRIPTION

Vacu-Flo Cooling

Low 0il Pressure Cut Off
Momentary Contact Switch

110-1847

134-1912
508-0002

502-0002
502-0020
508-0001
508-0008

304-0292
508-0015

508-0014

232-0153
501-0007

1

pod

pot ot o

N et

[

ma - A |

Block Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components,Except
Rear Bearing Plate)

late, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet ,Rubber - 0il Pressure
Switch Lead (1/2" Hole)

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (i x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

Clip, Cable

Line, Fuel - Flexible (24"
LG)

TMNA“TN -—



SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R

FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAIN

SPEC 8462M
924-0221 KEY NO. _2 -
COMPONENTS FOR MAJGR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO, __ 610-0i53-01
DESCRIPTION

PART NO.  QTY. PART NO.  QTYV. DESCRIPTION

Gas Fuel System (Garretson Regulator)
Vacu-Flo Cooling

110-0553
110-1778
140-1045

145-0111
140-0408
323-0184
338-0254

301-1280
416-0n14
416-0077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008

505-0028
403-0522
402-0154
800-0035
312-0015
312-0017
201-1072
204-0087

203-0059
212-0209

— b 1N

o ok i ok o ok o el st o et ok pod ek ek et ot i fd o ot fed

-

ok Pt ok ot

Nar~ 1

Washer, Valve Spring Retainer

Head, Cylinder

Air Cleaner (Includes Parts
Marked #)

#Gasket, Carb to Air Cleaner

#Element, Air Cleaner

Receptacle, Duplex

Harness, Wiring - Receptacle
Panel

Panel, Receptacle

Cable, Battery (15" Lg)

Cable, Battery (28" Lg)

Base, Skid

Tray, Battery

Panel, Housing - Rear

Housing (Cover)

Band, Battery

Shield, Rain

Box, Air Outlet

Shield, Battery Heat

Cover, Receptacle Panel

"y Bolt, Rear Panel

Cord, Cover Support

Muffler, Exhaust

Strap, Bond

Elbow, Street (3/4")

Grommet, Rubber (13/16" Hole)
Housing

Coupling, Pipe (3/8")

Handle, Carrying

Mounting Cushion Package
(Refer to Standard Package
Except Parts Marked *)

*Screw, Cap - Hex Head (5/16 -
18 x 2-1/2" Lg)

Condenser, Generator - 0.1
Mfd.

Condenser, Generator - 0.5
Mfd

Rotor Assembly, Wound

Ring, Collector - Rotor

Commutator

Rig Assembiy, Brush

in7o —




SPECIAL PARTS LIST FOR MODEL 1.5AJ-224E SpEC  B462M
FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. 3

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
WIRING DIAGRAM NO.
DESCRIPTION

610—0333—01

'PART NO. QTY.

PART NO. QTY. DESCRIPTION

Gas Fuel System (Garretson Regulator)
Vacu-Flo Cooling

110-0558
123-0486
503-073%
110-1779
160-0729
308-0155
308-G155
301-1621
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008
505-0028
403-0522
402-0154

800-6035

134-1439

Fin i bt et pant ot Bt pemt i ok et et o e e ot et bl e e e et e et el B

Washer, Valve Spring Retainer

Valve, Breather

Hose, Breather

Head, Cylinder

Flywheel, Magneto

Switch, Stcp

Switch, Start

Panel, Start-Stop Switch

Base, Skid

Tray, Battery

Panel, Housing - Rear

Housing (Cover)

Band, Battery

Shield, Rain

Box, Air Outlet

Si:ield, Battery Heat

Cover, Receptacle Panel

*"U" Bolt, Rear Panel

Cord, Cover Support

Muffler, Exhaust

Strap, Bond

Elbow, Street (3/4")

Grommet, Rubber (13/16" Hole)

Coupling, Pipe (3/8")

Handle, Carrying

Mounting Cushion Package
(Refer to Standard Package
Except Parts Marked *)

4  *Screw, Cap - Hex Head (5/16"-
18 x 2-1/2" Lg)

1 Plate, Air Restriction

Nor 1 1Q7R



SPECIAL PARTS LIST FOR MODEL 2.5AJ-1R SPEC 84621
FOR STANDARD PARTS REFER TO CATALOG ___ 924-0221 KEYNO. 8
{PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
WIRING DIAGRAM NO. 610-0206-01
PART NO. QTyY. DESCRIPTION PART NO. QTy. DESCRIPTION

Gas Fuel System {(Garretson Regulator)
Vacu-Flo Cooling

110-0558
110-1779
140-1045

145-0111
140-0408
503-0343
505-0438
323-0184
338-0254

301-1280
508-0001

508-0008

304-0292
508-0015

508-0014

416-0014
416-0077

LV A

403-0523
416-0343
405--0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
465-0991
155-0487
307-0597
337-0051
505-0051
508-0008
403-0522
402-0154

800-0035

R

it T

[

G i

[

A P e e e e el el et e et et e ped e et et ot ol e

k1

Washer, Valve Spring Retainer
Head, Cylinder
Air Cleaner (Includes Parts
Marked #)
#Gasket, Carb to Air Cleaner
#Element, Air Cleaner
Hose, Breather
Nipples, Exhaust (3/4" x 8"LG)
Receptacle, Duplex
Harness, Wiring - Receptacl
Panel :
Panel, Receptacle
Grommet, Rubber - Control Box
(1-1/16" Hole)
Grommet, Rubber - Control Box
(13/16" Hole)
Insulator (1" x 1-3/4")
Washer, Fibre (#8- 7/16" x
3/16™)
Washer, Fibre (#8- 1/4" x
1/32")
Cable, Battery (15" LG)
Cable, Battery (28" LG)
Base, Skid
Tray, Battery
Panel, Housing - Rear
Housing (Cover)
Band, Battery
Shield, Rain
Box, Air Qutlet
Shield, Battery Heat
Cover, Receptaclie Panel
" Bolt, Rear Panel
Cord, Cover Support
Muffler, Exhaust
Relay, Fuel Solenoid
Strap, Bond
Elbow, Street (3/4")
Grommet, Rubber (13/16"” Hole)
Coupling, Pipe (3/8"}
Handle, Carrying
Mounting Cushion Package
(Refer to Standard MTG.
Package for Compoments,
Except Parts Marked *)
*Screw, Cap - Hex Head (5/16-

18 x 2-1/2" LG)



SPECIAL PARTS LIST FOR MODEL.
FOR STANDARD PARTS REFER TO CATALOG __924-0221

2.5AJ-3R

SPEC 8462M

KEY NO. S

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WiIRING DIAGRAM NO.

610-0205-0]

PART NO.

QTy.

DESCRIPTION

PART NO. QTY. DESCRIPTION

Gas Fuel System (Garretson Regulator)

Vacu-Flo Cooling

110-0558
110-1779
503-0343
505-0438

140-1045

145-0111
140-0408
307-9597
508-0001

508-0008

304-0292
508-0015

508-0014

323-0184
338-0254

301-1280
416-0014
416-0077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008
505-0028
403-0522
402-0154

800-0035

ot i o el (D

sk pot o ko

$o b b i ped et et et e et e e el ot e ek pmed st el et et

4

s _a_ a2 Dar 1

Washer, Valve Spring Retainer

Head, Cylinder
Hose, Breather
Nipple, Exhaust (3/4" x
8" LG)
Air Cleaner (Includes Parts
Marked #)
#Gasket, Carb to Air Cleaner
#Element, Air Cleaner
Relay, Fuel Solenoid
Grommet, Rubber - Control Box
(1-1/16" Hole)
Grommet, Rubber - Control Box
(13/16" Hole)
Insulator (1" x 1-3/4")
Washer, Fibre (#8- 7/16" x
3/64'")
Washer, Fibre (#8- 1/4" x
1/32")
Receptacle, Duplex
Harness, Wiring - Receptacle
Panel
Panel, Receptacle
Cable, Battery (15" LG)
{able, Battery (28" LG)
Base, Skid
Tray, Battery
Panel, Housing - Rear
Housing (Cover)
Band, Battery
Shield, Rain
Box, Air Outlet
Shield, Battery Heat
Cover, Receptacle Panel
"' Bolt, Rear Panel
Cord, Cover Support
Muffler, Exhaust
Strap, Bond
Elbow, Street (3/4")
Grommet, Rubber (13/16' Hole)
Coupling, Pipe (3/8")
Handle, Carrying
Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)

*Screw, Cap - Hex Head (5/16"4

- 1
]°7£8 x 2-1/2 LG)_,



' , 1.0AJ-1R 8486M
SPECIAL PARTS LIST FOR MODEL SPEC
FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. 2
(PARTS CATALOG ALSC CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 610-0141-01

PART NO.

PART NO. QTy. DESCRIPTION QTy. DESCRIPTION

Vacu-Flo Cooling

502-0020
503-0343
140-0369

145-0111
140-0408
323-0184
338-0254

301-1280
416-0014
416-0077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008

505-0028
403-0522
508-0001

508-0008
203-0059
204-0087
201-1072

212-0209
402-0154

800-0035

312-0017

o bd ok ot

bt b o ot ok et ol ok o ok ot o pumd ol ot ok fond pt o

T N

B bt fd e el

Elbow, Fuel Filter Inlet

, Breather

Air Cleaner (Includes Parts
Marked #)

#Gasket, Carb to Air Cleaner

#Element, Air Cleaner

Receptacle, Duplex

Harness, Wiring - Receptacle
Panel

Panel, Receptacle

Cabie, Battery (15" Lg)

Cable, Battery (28" Lgz)

Base, Skid

Tray, Battery

Panel, Housing - Rear

Housing (Cover)

Band, Battery

Shield, Rain

Box, Air Qutlet

Shield, Battery Heat

Cover, Receptacle Parnel

"' Bolt, Rear Panel

Cord, Cover Support

Muffler, Exhaust

Strap, Bond

Eibow, Street (3/4")

Grommet, Rubber (13/16" Hole)
Housing

Coupling, Pipe (3/8")

Handle, Carrying

Grommet, Rubber - Control Box
(1~1/16'" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Commutator

Ring, Collector - Rotor

Rotor Assembly, Wound

Rig Assembly, Brush

Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)

*Screw, Cap - Hex Head (5/16 -
18 x 2-1/2" Lg)

Condenser, Generator - 0.5
Mfd.




SPECIAL PARTS LIST FOR MODEL 2.5A7-1R SPEC 8486M A
FOR STANDARD PARTS REFER TO CATALOG _ 924-0221 KEY NO. 8
{PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
V/IRING DIAGRAM NO.

DESCRIPTION PART NO. QTy.

¥ { i

610-0199-01

PART NO. QTy. DESCRIPTION

Vacu-Flo Cooling

503-0343
505-0438
140-0369

145-0111
140-0408
502-0002
502-0020
508-0001

508-0008

304-0292
508-0015

508-0014

323-0184
338-0254

301-1280
416-0014
416-0077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008
505-0028
403-0522
402-0154

800-0035

(g v——

ot ot ot o

fod

B e et et e e el fd e et et el el fed st e et pemd el et

Hose, Breather

Nipple, Exhaust (3/4" x 8" LG)

Air Cleaner (Includes Parts
Marked #)

#Gasket, Carb to Air Cleaner

#Element, Air Cleaner

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

Receptacle, Duplex

Harness, Wiring - Receptacle
Panel

Panel, Receptacle

Cable, Battery (15" LG)

Cable, Battery (28" PG)

Base, Skid

Tray, Battery

Panel, Housing - Rear

Housing (Cover)

Band, Battery

Shield, Rain

Box, Air QOutlet

Shield, Battery Heat

Cover, Receptacle Panel

"U" Bolt, Rear Panel

Cord, Cover Support

Muffler, Exhaust

Strap, Bond

Elbow, Street (3/4")

Grommet, Rubber {13/16'" Hole)

Coupling, Pipe (3/8")

Handle, Carrying

Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)

*Screw, Cap - Hex Head (5/16 -
18 x 2-1/2" LG)




SPECIAL PARTS LIST FOR MODEL 2.5AJ-3R SPEC 8486M
FOR STANDARD PARTS REFER TO CATALOG _524-0221 KEYNO.°%
{PARTSCMH]&IKB@LSﬁfﬁﬁfﬁ“ﬁsiﬁﬁﬁﬁﬁNENTS'qﬂiHMJOR(ﬂnHONALFEATURESIanﬂ)BELO“[

WIRING DIAGRAM NO. 610-0200-01
PART NO. QT Y. DESCRIPTION PART NO. QTY. DESCRIPTION
T T T
Vacu-Flo Cooling
502-0002 1 Elbow, Fuel Filter Inlet
502-0020 1 Elbow, Fuel Pump Inlet
503-0343 1 Hose, Breather
505-0438 1 Nipple, Exhaust (3/4" x
8" LG)
140-0369 1 Air Cleaner (Includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)
304-02¢2 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (¥8- 7/16" x
3/64")
508-0014 1 wWasher, Fibre (#8- 1/4" x
1/32")
323-0134 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" 1G)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outlet
416-0477 1 Shield, Battery Heat
301-12592 1 Cover, Receptacle Panel
405-0992 1 'U" Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 i Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0008 1 Grommet, Rubber (13/16" Hole}
505-0028 1 Coupling, Pipe (3/8")
403-0522 4 Handle, Carrying
402-0154 4 Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)
800-0035 4 *Screw, Cap - Hex Head (5/16"-
18 x 2-1/2" LG)




SPECIAL PARTS LIST FOR MODEL ___ 2:0AJ-52R SPEC 8488K
FOR STANDARD PARTS REFER TO CATALOG__924-0221 KEY NO. 8
(PARTS CATALQG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO. 610-0199-01

PART NO. QTy.

DESCRIPTION PART NO. QTY. DESCRIFTION
¥ 1 T

Vacu-Flo Cooling 159-0007 1 Cap, Fuel Tank

502-0002 1  Elbow, Fuel Filter Inlet ggigggg i i;gzw’rﬁg‘il_Tg“;gxggﬁe?

502-0020 1 Elbow, Fuel Pump Inlet ‘ ’ ‘

503-0343 1 Hose, Breather (5-1/8" LG)

505-0438 1 Nipple, Exhaust (3/4"x 8" LG)

140-0369 1 Air Cleaner (Includes Parts
Marked #)

145-0111 1  #Gasket, Carb to Air Cleaner

140-0408 1  #Element, Air Cleaner

301-2169 1 Panel, Receptacle

338-0520 1 Harness, Wiring - Receptacle
Panel

323-0184 1 Receptacle, Duplex (120 Volt)

323-0213 1 Receptacle, Duplex (240 Volt)

416-0014 1 Cable, Battery (15" LG)

416-0077 1 Cable, Battery (28" LG)

403-0523 1 Base, Skid

416-0343 1 Tray, Battery

405-0952 1 Panel, Housing - Rear

405-1130 1 Housing (Cover)

416-0344 1 Band, Battery

405-1057 1 Shield, Rain

134-0952 1 Box, Air Outlet

416-0377 1 Shield, Battery Heat

301-1292 1 Cover, Receptaclie Panel

405-0992 1 "U" Bolt, Rear Panel

405-0991 1 Cord, Cover Support

155-0487 1 Muffler, Exhaust

337-0051 1 Strap, Bond

505-0051 1 Elbow, Street (3/4")

508-0008 1 Grommet, Rubber (13/14" Hole)

505-0028 1 Coupling, Pipe (3/8")

403-0522 4 Handle, Carrying

508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)

503-0008 i Grommet, Rubber - Control Box
(13/16" Hole)

304-0292 1 Insulator (1" x 1-3/4")

508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")

508-0014 1 Washer, Fibre (#8- 1/4" x
1/32'")

402-0154 4 Mounting Cushion Package
{Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)

800-00355 4  *Screw, Cap - Hex Head (5/16 -
18 x 2-1/2" LG)

159-0590 1 Tank, Fuel (3 Gal.)

2

159-0606

Band, Fuel Tank




SPECIAL PARTS LIST FOR MODEL 1.5AJ-232E spec __ 8483L
FOR STANDARD PARTS REFER TO CATALOG 924-0221  KEY NO._3
(PARTS CATALOG ﬁLSG CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. ©10-0336-01
PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
L ; T T
Vacu-Flo Cooling
502-0020 1 Elbow, Fuel Filter Inlet
140-G369 1 Cleaner, Air (Includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
134-1534 1 Shroud, Cylinder Air
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 i "U" Bolt. Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0008 1 Grommet, Rubber (13/16' Hole)
505-0028 i Coupling, Pipe (3/8")
403-0522 4 Handle, Carrying
402-0154 4 Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)
800-0035 4 *Screw, Cap - Hex Head (5/16-
18 x 2-1/2" Lg)
159-0590 1 Tank, Fuel (3 Gai.}
159-0606 2 Band, Fuel Tank
159-0007 1 Cap, Fuel Tank
502-0020 1 Elbow, Fuel Tank Outlet
501-0007 1 Line, Fuel - Flexible (24" Lg]
301-1621 1 Panel, Start-Stop Switch
308-0155 1 Switch, Start
308-0155 1 Switch, Stop
337-0089 1 Strap, Jumper
508-0001 1 Grommet, Rubber - Control Box
(1~1/16" Hole)
508-0006 2 Washer, Insulating (1/4" ID}
508-0018 6 Washer, Insulating - Fibre
(1/4" ID x 3/4" OD x
1/16" THK)
416-0014 1 Cable, Battery (15" Lg)
416-0077 1 Cable, Battery (28" Lg)
Dec 1, 1978




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

1.0AJ-1R

SPEC
924-0221

8488M
KEY NO. 2

£10-0141-01

PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION
v T
312-0017 1 Condenser, Generator - (

502-0020
503-0343
140-0369

145-0111
140-0408
323-0184
338-0254

301-1280
416-0014
416-0077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008

505-0028
403-0522
508-0001

508-0008

203-0059
204-0087
201-1072
212-0209
402-0154

800-0035

159-0590
159-0606
159-0007
502-0020

put ko

Pt i et et ot nd it ot pond ol ol fud ek ot o o ot Y

b e

[

B bl et et

f-

T

Elbow, Fuel Filter Inlet
Breather
Air Cleaner {(Includes Parts
Marked #)
#Gasket, Carb to Air Cleaner
#Element, Air Cleaner
Receptacle, Duplex
Harness, Wiring - Receptacle
Panel
Panel, Receptacle
Cable, Battery (15" Lg)
Cable, Battery (28" Lg)
Base, Skid
Tray, Battery
Panel, Housing - Rear
Housing (Cover)
Band, Battery
Shield, Rain
Box, Air Qutlet
Shield, Battery Heat
Cover, Receptacle Panel
"y Bolt, Rear Panel
Cord, Cover Support
Muffler, Exhaust
Strap, Bond
Elbow, Street (3/4")
Grommet, Rubber (13/16" Hole)
Housing
Coupling, Pipe (3/8")
Handle, Carrying
Grommet, Rubber - Control Box
(1-1/16" Hole)
Grommet, Rubber - Control Box
(13/16" Hole)
Commutator
Ring, Collector - Rotor
Rotor Assembly, Wound
Rig Assembly, Brush
Mounting Cushion Package
{Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)
*Screw, Cap - Hex Head (5/16 -
18 x 2=1/2" Lg)
Tank, Fuel (3 Gal.)
Band, Fuel Tank
Cap, Fuel Tank
Elbow, Fuel Tank Jutlet

ITST

Mfd



SPECIAL PARTS LIST FOR MODEL 1.5A3-224E SPEC __8488M
FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. 3
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO.

610-0333-01

PART NO. QTy.

DESCRIPTION

PART NO.

QTy.

DESCRIPTION

Vacu-Flc Cooling

110-0876
114-0089
502-0020
123-0486
503-0736
505-0438

134-1534
140-0369

14%-0111
140-0408
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
154-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008
505-0028
403-0522
402-0154

800-0035

159-0590
159-0606
159-0007
502-0020
501-6007
301-1304
308-0155
308-0155

fand pi ot ol i

ok ond

et et ot ok ot f) e

Block Assembly, Cylinder
Dipper, 0il
Elbow, Fuel Filter Inlet
Valve, Breather
Hose, Breather
Nipple, Exhaust - Half
-(3/4!! x 8")
Shroud, Cylinder Air
Air Cleaner (Incliudes Parts
Marked #)
#Gasket, Carb to Air Cleaner
#Element, Air Cleaner
Base, Skid
Tray, Battery
Panel, Housing - Rear
Housing (Cover)
Band, Battery
Shield, Rain
Box, Air Qutlet
Shield, Battery Heat
Cover, Receptacle Panel
"J*' Bolt, Rear Panel
Cord, Cover Support
Muffier, Exhaust
Strap, Bond
Elhow, Street (3/4")
Grommet, Rubber (13/16" Hole)
Coupling, Pipe (3/8")
Handle, Carrying
Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Excepc Parts Marked *)
*Screw, Cap - Hex Head (5/16 -
18 x 2-1/2" Lg)
Tank, Fuel (3 Gzl.)
Band, Fuel Tank
Cap, Fuel Tank
Elbow, Fuel Tank Outlet

Line, Fuel - Flexible (24" Lg]

Panel, Control
Switch, Start
Swizch, Stop

. TMATTN -




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG

2.0AJ-52R

924-022]

8488M
KEY NO. 8 .

SPEC

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
(ENG)615-0410-01(AC)610-0199-01

WIRING DIAGRAM NO.

PART NO. QTy. DESCRIPTION PART NOC. QTy. DESCRIPTION
1 T
Housed Unit 508-0015 3 Wag?gza)Fibre (#8-7/16"
€22EE§iOFg§i1§§zk 508-0014 1 Wai?gzn)Fibre (#8-1/4" X
502-0002 1 Eibow, Fuel Filter Inlet 402-0154 4 Mounting Cushion Package
562-0020 1  Elbow, Fuel Pump Inlet (Refer To Standard Mtg
503-0343 1  Hose, Breather (5-1/8" Lg) Package For Components
505-0438 1  Nipple, Exhaust (3/4" X 8"Llg) o = oo Except Parts Marked %)
505-0102 1  WNipple, Exhaust (3/4"X 1-3/8") 0-0035 4  *Screw, Cap - Hex Head
505-0132 1  Elbow, Exhaust (3/4"-90°) A (5/16-18 X 2-1/2" Lg)
140-0369 1 Air Cleaner (Includes Parts 159-0590 1 Tank, Fuel (3 Gal.)
Marked #) 159-0606 2 Band, Fuel Tank
145-0111 1 f#Gasket, Carb To Air Cleaner 159-0007 1 Cap, Fuel Tank
140-0408 1 #Element. Air Cleaner 502-0020 1 Elbow, Fuel Tank Outlet
’ > . 501-0007 1 Line, Fuel - Flexible (2
160-0729 1 Wheel, Magneto - Suction ’ v
Cooled
301-1280 1 Panel, Instrument - Switch-
Board Control
338-0254 1 Harness, Wiring - Switchboard
Control
323-0213 1 Receptacle, Duplex {240 Volt)
416-0014 1 Cable, Battery (15" Lg)
416-0077 1 Cable, Battery (28" Lg)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
40G5-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "§" Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4'")
508-0008 1 Grommet, Rubber (13/16" Hole)
505-0028 1 Coupling, Pipe (3/8")
403-0522 4 Handle, Carrying
508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber -~ Control Box
(13/16" Hole)
304-0292 1 Insulator (1" X 1-3/4")




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR ONTIONAL FEATURES LISTED BELOW)

2.5AJ-1R

SPEC 8488M

924-0221

KEY NO. 8

WIRING DIAGRAM NO. 610-0199-01
PART NO.  QTY. DESCRIPTION PART NO. QTY. DESCRIPTION
¥ Y Y
Vacu-Flo Cooling 159-0007 1  Cap, Fuel Tank
502-0020 1 Elbow, Fuel Tank Outlet
503-0343 1 Hose, Breather - ; - ; '
$05-0438 1 Nipple, Exhaust (3/4" x 8" LG) 501-0007 1 Line, Fuel - Flexible (24
140-0369 1 Air Cleaner (Includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
502-0002 1 Elbow, Fuel Filter Inlet
502-0020 1 Elbow, Fuel Pump Inlet
508-0001 1 Grommet, Rubber - Contrel Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Contrnl Box
(13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8-7/16"x
’ 3/64™)
508-0014 1 Washer, Fibre {(#8- 1/47 x
1/32')
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "y" Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0008 1 Grommet, Rubber (13/16'" Hole)
505-0028 1 Coupling, Pipe (3/8")
403-0522 4 Handle, Carrying
402-0154 4 Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)
800-0035 4  *Screw, Cap - Hex Head (5/16-
18 x 2-1/2" LG)
159-0590 1 Tank, Fuel (3 Gal.)
159-0606 2 Band, Fuel Tank




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG

2.5AJ-3R

SPEC 8488M

924-0221 KEY NO. S

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO,

610-0200-01

PARY NO.

QTy.

DESCRIPTION

PART NO. QTY. DESCRIPTION

Vacu-Flo Cooling

502-0002
502-0020
503-0343
505-0438
140-0369

145-0111
140-0408
508-0001

508-0008

304-0292
508-0615

508-0014

323-0184
338-0254

301-1280
416-0014
416-0077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-6G008
505-0028
403-0522
402-0154

300-0035

232-8153
159-0590
159-0606

pt ot et el el

s pod ok ot

B b et Y et et fond e et el i e e et o et et el el ud e

+a

(R I

Elbow, Fuel Filter Inlet
Elbow, Fuel Pump Inlet
Hose, Breather
Nipple, Exhaust (3/4" x 8"LG)
Air Cleaner (Includes Parts
Marked #)
#Gasket, Carb to Air Cleaner
#Element, Air Cleaner
Grommet, Rubber - Control Box
(i-1/6" Hole)
Grommet, Rubber - Control Box
(13/16" Hole)
Insulator (1" x 1-3/4")
Washer, Fibre (#8- 7/16" x
3/64")
Washer, Fibre (#8- 1/4" x
1/32")
Receptacle, Duplex
Harness, Wiring - Receptacle
Panel
Panel, Receptacle
Cable, Battery (15" LG)
Cable, Battery (28" LG)
Base, Skid
Tray, Battery
Panel, Housing - Rear
Housing (Cover)
Band, Battery
Shield. Rain
Box, Air Qutlet
Shield, Battery Heat
Cover, Receptacle Panel
"U"® Bolt, Rear Panel
Cord, Cover Support
Muffler, Exhaust
Strap, Bond
Elbow, Street (3/4")
Grommet, Rubber (13/16"Hole)
Coupling, Pipe (3/8")
Handle, Carrying
Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)
*Screw, Cap - Hex Head (5/16%¢
18 x 2-1/2" LG)
Clip, Cable
Tank, Fuel (3 Gal.)

Band, Fuel Tank

159-0007 1
502-0020 1
501-0007 1

Cap, Fuel Tank
Elbow, Fuel Tank Outlet
Line, Fuel - Flexible (2.



SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R SPEC 8491M

FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. 2
{PARTS CATALGG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. _610-0141-01
PART NO. QTyY.. DESCRIPTION PART NO. QTy. DESCRIPTION

I ) T T

Vacu-Flo Cooling
0il Base Heater: See Miscellaneous
Option Group

162-0452 1 Base, Oil

335-0060 1 Cord, Heater - Female (10" Lg)

335-0059 1 Cord, Heater - Male (62" Lg)

502-0020 1 Elbow, Fuel Filter Inlet

501-0007 1 Line, Fuel-Flexible (24" Lg)

508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)

508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)

203-0059 1 Commutator

204-0087 1 Ring, Collector - Rotor

201-1072 1 Rotor Assembly, Wound

212-0209 1 Rig Assembly, Brush

312-0017 1 Condenser, Generator - 0.5

Mfd




SPECIAL PARTS LIST FOR MODEL 2.5A3-1R _ SPEC 8491M
FOR STANDARD PARTS REFER TO CATALNDG __ 924-0221 KEY NO. 8
{(PARTS CATALOG {\LSQ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOV

WIRING DIAGRAM NO. 610-0199-01

PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION

' T

Vacu-Flo Cooling
0il Base Heater: See Miscellaneous
Option Group

102-0452 1 Base, 0il

335-0060 1 Cord, Heater - Female (10" LG)
335-0659 1 Cord, Heater - Male (62" LG)
502-0002 1 Elbow, Fuel Filter Inlet
502-0020 1 Elbow, Fuel Pump Inlet
508-0001 1 Grommet, Rubber - Contrcl Box

(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)

304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")
508-0G014 1 Washer, Fibre (#8- 1/4" x
1/32")

501-0007 1 Line, Fuel - Flexible (24" LG)}

Dec 1, 1

[le)

78 o 1 1



‘SPECIAL PARTS LIST FOR MODEL

Z.5AJ-3R SPEC 8491M
FOR STANDARD PARTS REFER TO CATALOG _924-0221 KEY NO. °
(PARTS CATALOG q‘\LSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO. 610-G200-01

PART NO.

QTy. DESCRIPTION PART NO. QTy. DESCRIPTION

01l Base Heater:
Option Group
Vacu-Flo Cooling

102-0452
335-0060

335-0059
501-0007
502-0002
502-0020
508-0001

508-0008

304-0292
508-0015

508-0014

See Miscellaneous

1

famt

N

[a

Base, 0il

Cord, Heater - Female (10"
LG)

Cord, Heater - Male (62" LG)

Line, Fuel - Flexible (24"LG)

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole}

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")




SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R31 sPec __ 800"

FOR STANDARD PARTS REFER TO CATALOG _924-0221 KEY NO. _2
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OF1'ONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. 010-0153-01
PART NO.  QTY. DESCRIPTION PART NO.  QTY. " SESCRIPTION

I ) 1 T

Vacu-Flo Cooling
Gas Fuel System {Garretson Regulator)

149-0558 1 Strainer

307-0312 1 Valve, Solenoid - Fuel

110-0558 2 Washer, Valve Spring Retainer

110-1779 1 Head, Cylinder

312-0015 1 Condenser, Generator - 0.1
Mfd

312-6017 1 Condenser, Generator - 0.5
Mfd

201-1072 1 Rotor Assembly, Wound

204-0087 1 Ring, Collector - Rotor

203-0059 i Commutator

212-0299 1 Rig Assembly, Brush

416-0325 1 Hydrometer, Battery




SPECIAL PARTS LIST FOR MODEL 2.5AJ-1R31 SPEC 8500M

FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. 8
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
WIRING DIAGRAM NO. 610-0206-01
PART NO. QTYy. DESCRIPTION PART NO. QTY. DESCRIPTION

Gas Fuel System (Garretsocn Regulator)
Vacu-Flo Cooling

110-1779
110-0558
307-0597
149-0558
307-0312
508-0001

508-0008

304-0292
508-0015

508-0014

416-0325

pod ek o e N et

! : T |

Head, Cylinder

Washer, Valve Spring Retainer

Relay, Fuel Solenoid

Strainer

Valve, Solenoid - Fuel

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32%)

Hydrometer, Battery




SPECIAL PARTS LIST FOR MODEL 2.5AJ-3R31 SPEC 8500M
FOR STANDARD PARTS REFER TO CATALOG ___ 924-0221 KEY NO. 2
{(PARTS CATALOG -:AE.S{} CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELGV

WIRING DIAGRAM NO.
DESCRIPTION

610-0205-01

PART NO. QTy. PART NO. QTY. DESCRIPTION

Gas Fuel System (Garretson Regulator)

Vacu-Flo Cooling

110-1779
110-0558
307-0597
149-0558
307-0312
508-0001

508-0008

304-0292
508-0015

508-0014

416-0325

bt pand fod ok [N ot

[

[0

Head, Cylinder

Washer, Valve Spring Retainer

Relay, Fuel Solenoid -

Strainer

Valve, ‘Solenoid - Fuel

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

Hydrometer, Battery




SPECIAL PARTS LIST FOR MCDEL
FOR STANDARD PARTS REFER TO CATALOG _924-0221
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

2.5AJ-1R

SPEC 8506M

KEY NO. _8

610-0206-01

PART NO.

Qry.

DESCRIPTION

PART NO. QTYV. DESCRIPTION

Gas Fuel System (Garretson Regulator)

011 Base Heater:
Option Group

See Miscellaneous

Vacu-Flo Cooling

102-0452
110-1779
335-0060
335-0065S5
110-0558
505-0021
307-0597
502-0002
502-0020

508-0008

304-0292
503-0015

508-0014

232-9153

Pt ot otk b f ettt ok

Base, 0il

Head, Cylinder

Cord, Heater - Female (10" LG)

Cord, Heater - Male (62" LG)

Washer, Valve Spring Retainer

Bushing, Reducer (3/4" x 1/2")

Relay, Fuel Solenoid

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4"™ x
1/732"™)

Clip, Cable

TNTD

I t



SPECIAL PARTS LIST FOR MODEL 2.5AJ-3R SPEC 8506M
FOR STANDARD PARTS REFER TO CATALOG _224-0221 KEY NO. °
(PARTS CATALOG .ALSQ CONTAINS COMPONENTS FOR MAJOR O?TIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO. 610-0205-01

PART NO. QTy. DESCR!PTION PART NO. QTY. DESCRIPTION

Gas Fuel System (Garretson Regulator)

0il Base Heater: See Miscellaneous
Option Group

Vacu-Flo Cooling

102-0452 1 Base, 0il

110-1779 1 Head, Cylinder

335-0060 1 Cord, Heater - Female
(10" LG)

335-0059 1 Cord, Heater - Male (62" LG)

110-0558 2 Washer, Valve Spring
Retainer

307-0597 1 Relay, Fuel Solenoid

508-0001 1 Grommet, Rubber - Control

Box (1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control
Box (13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
508-G015 3 Washer, Fibre (#8- 7/16" x
3/64™)
508-0014 1 Washer, Fibre (#8- 1/4" x
' 1/32")




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

2.5AJ-1R

SPEC
924-0221

8510K

KEY NO. _8

610-0206-01

PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
' T
Gas Fuel System {Garretson Regulator) 505-0028 1 Coupling, Pipe (3/8")
0il Base Heater: See Miscellaneous 403-0522 4 Handle, Carrying
Option Group 402-0154 4 Mounting Cushion Package
Vacu-Flo Cooling (Refer to Standard Mty
Package for Component:
102-0452 1 Base, 0il Except Parts Marked *
110-1779 1 Head, Cylinder 800-0035 4 *Screw, Cap - Hex Head (!
335-0060 1 Cord, Heater - Female (10" LG) 18 x 2-1/2" LG)
335-0059 1 Cord, Heater - Male (62" LG)
110-0558 2 Washer, Valve Spring Retainer
505-0021 1 Bushing, Reducer (3/4'" x 1/2")
307-0597 1 Relay, Fuel Solenoid
502-0002 1 Elbow, Fuel Filter Inlet
502-0020 1 Elbow, Fuel Pump Inlet
503-0343 1 Hose, Breather
505-0438 1 Nipple, Exhaust (3/4" x 8" LG)
140-1045 1 Air Cleaner (Includes Parts
Marked #)
145-0111 i #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
508-0001 i Grommet, Rubber - Control Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")
508-0014 1 Washer, Fibre (#8- 1/4" x
1/32")
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "y'* Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0008 1 Grommet, Rubber (13/16" Hole)




SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R SPEC __810M
FOR STANDARD PARTS REFER TO CATALOG ___ 924-0221 KEYNO. 2
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. 610-0155-01
PART NO. QTY. DESCRIPTION PART NO. QTy. DESCRIPTION
¥ I ¥
Gas Fuel System (Garretson Regulator) 203-0059 1 Commutator

Vacu-Flo Cooling
0il Base Heater:
Option Group

102-0452
116-1779
335-0060
335-0059
110-0558
503-0343
140-1045

145-0111
140-0408
323-0184
- 338-0254

301-1280
416-0014
416-0077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008

505-0028
403-0522
402-0154
800-0035
312-0015
312-0017

201-1072
204-0087

b ot N ot fod pomd i

O S - = e N (SRR

A

[

See Miscellaneous

Base, 0il
Head, Cylinder
Cord, Heater - Female (10" Lg)
Cord, Heater - Male (62" Lg)
Washer, Valve Spring Retainer
Hose, Breather
Air Cleaner (Includes Parts
Marked #)
#Gasket, Carb to Air Cleaner
#Element, Air Cleaner
Receptacle, Duplex
Harness, Wiring - Receptacle
Panel
Panel, Receptacle
Cable, Battery (15" Lg)
Cable, Battery (28" Lg)
Base, Skid
Tray, Battery
Panel, Housing - Rear
Housing (Coverj
Band, Battery
Shield, Rain
Box, Air Outlet
Shield, Battery Heat
Cover, Receptacle Panel
"y Bolt, Rear Panel
Cord, Cover Support
Muffler, Exhaust
Strap, Bond
Elbow, Street (3/4")
Grommet, Rubber (13/16" Hole)
Housing
Coupling, Pipe (3/8")
Handle, Carrying
Mounting Cushion Package
(Refer to Standard Package
Except Parts Marked *)
*Screw, Cap - Hex Head (5/16"-
18 x 2-1/2" Lg)
Condenser, Generator - 0.1
Mfd
Condenser, Generator - 0.5
Mfd
Rotor Assembly, Weound
Ring, Collector - Rotor

212-0209 1 Rig Assembly, Brush




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

2.5AJ-1R

924-0221

8510M
KEY NO. 8

SPEC

WIRING DIAGRAM NO. 610-0206-01
PART NO. QTYy. DESCRIPTION PART NO. QTY. DESCRIPTION
L T 1
Gas Fuel System (Garretson Regulator) 505-0028 1 Coupling, Pipe (3/8")
0il Base Heater: See Miscellaneous 403-0522 4 Handle, Carrying
Option Group 402-0154 4 Mounting Cushion Package
Vacu-Flo Cooling (Refer to Standard Mtg.
- Package for Components,
102-0452 1 Base, 0il Except Parts Marked *)
110-1779 1 Head, Cylinder 800-0035 4  *Screw, Cap - Hex Head (5/
335-0060 1 Cord, Heater - Female (10" LG) 18 x 2-1/2" LG)
335-G059 i Cord, Heater - Male (62" LG)
110-0558 2 Washer, Valve Spring Retainer
505-0021 1 Bushing, Reducer (3/4" x 1/2")
307-0597 1 Relay, Fuel Solenoid
502-0002 1 Elbow, Fuel Filter Inlet
502-0020 1 Elbow, Fuel Pump Inlet
503-0343 i Hose, Breather
505-0438 1 Nipple, Exhaust (3/4" x 8"LG)
140-1045 1 Air Cleaner (Includes Parts
Marked #)
145-0i11 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
568-0015 3 Washer, Fibre (#8- 7/16" x
3/64™)
508-0014 1 Washer, Fibre (#8- 1/4" x
1/32")
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Qutlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "y Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0008 1 Grommet, Rubber (13/16" Hole)

Nan~ 1

1Nn70 -



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG _924-0221

]

2.5AJ-3R 8510M

SPEC

KEY NC. 5

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DI

AGRAM NO. 610-0205-01

PART NO.

QTy.

DESCRIPTION

PART NO. QTYV. OESCRIPTION

Gas Fuel System {(Garretson Regulator)
0il Base Heater:
Option Group
Vacu-Flo Cooling

102-0452
110-1779
335-0060
335-0059
110-3558
307-0597
503-0343
505-0438
140-1045

145-G111
140-0408
508-0001

508-0008

304-0292
508-0015

508-0014

323-0184
338-0254

301-1280
416-0014
416-G077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-6487
337-0051
505-0051
508-0008
505-0028
403-0522

[t ot et [0 ot et ol ped

[y Sp—

ot s

Y ol R e Nl o S e N e N e

Sce Miscellancous

Base, Oil

Head, Cyiinder

Cord, Heater - Female (10" LG)

Cord, Heater - Male (62" LG)

Washer, Valve Spring Retainer

Relay, Fuel Solenoid

Hose, Breather

Nipple, Exhaust (3/4" x 8" LG)

Air Cleaner (Includes Parts
Marked #)

#Gasket, Carb to Air Cleaner

f#Element, Air Cleaner

Grommet, Rubber - Control Box

(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

Receptacle, Duplex

Harness, Wiring - Receptacle
Panel

Panel, Receptacle

Cable, Battery (15" LG)

Cable, Battery (28" LG)

Base, Skid

Tray, Battery

Panel, Housing - Rear

Housing (Cover)

Band, Battery

Shield, Rain

Box, Air Outlet

Shield, Battery Heat

Cover, Receptacle Panel

'y Bolt, Rear Panel

Cord, Cover Support

Muffler, Exhaust

Strap, Bond

Elbow, Street (3/4")

Grommet, Rubber (13/16" Hole)

Coupling, Pipe (3/8")

Handle, Carrying

) 1

402-0154 4 Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)

*Screw, Cap - Hex Head (5/
18 x 2-1/2" LG)

800-0035 4




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

2.5AJ-1R

SPEC

8525K

924-0221

KEY NO. _8

WIRING DIAGRAM NOC. 610-0206-01
PART NO. QTy. DESCRIPTICN PART NO. QTy. DESCRIPTION
T T
Gas-Gasoline Fuel System
(Garretson Regulator)
Vacu-Flo Cooling
Low 0il Pressure Cut Off
Momentary Contact Switch
110-0558 2 Washer, Valve Spring Retainer
110-1779 1 Head, Cylinder
110-1847 1 Block Assembly, Cylirnder
(Refer to Standard Cylinder
Block for Components,Except
Rear Bearing Plate)
101-0494 1 Plate, Rear Bearing
505-0274 2 Plug, 0il - (1) By-Pass, (1)
Level Opening
134-1912 1 Housing, Blower
508-0070 1  Grommet, Rubber - 0il Pressure
Switch Lead (7/16'" Hole)
502-0002 1 Elbow, Fuel Filter Inlet
502-0020 1 Elbow, Fuel Pump Inlet
508-0001 1 Grommet, Rubber - Controi Box
(1-1/16" Hole)
508-0003 1 Grommet, Rubber - Control Box
(13/16" Hole)
304-0252 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")
508-0014 1 Washer, Fibre (#8- 1/4" x
173273
232-0153 1 Clip, Cable (1/8" Wire)
501-0007 1 Line, Fuel - Flexible (24" LG}
518-0178 1 Clip, Cable
307-0597 1 Relay, Fuel Solenoid
Dec 1, 1978 1 1



SPECIAL PARTS LIST FOR MODEL __2:0AJ-52R SPEC 8525M
FOR STANDARD PARTS REFER TO CATALOG 924-0221 KEY NO. 8
{(PARTS CATALOG ALSQ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 610-0206-01
PART NO.  QTV. DESCRIPTION PART NO.  QTY. DESCRIPTION

Gas-Gasoline Fuel System
{Garretson Regulator)

Vacu-Flo Cooling

Low 0il Pressure Cut Off

Momentary Contact Switch

110-1847 1 Block Assembly, Cylinder
(Refer to Standard Cylinder
Block for Components, Except
Rear Bearing Plate)

101-0404 1 Plate, Rear Bearing

505-0274 2 Plug, 0il - (1) By-Pass, (1)
Level Opening

134-1912 1 Housing, Blower

508-0070 1 Grommet, Rubber - 0il
Pressure Switch Lead
( 7/16% Hole)

502-0002 1 Elbow, Fuel Filter Inlet

502-0020 1 Elbow, Fuel Pump Inlet

110-0558 2 Washer, Valve Spring Retainer

110-1779 1 Head, Cylinder

518-0178 1 Clip, Cable

307-0597 1 Relay, Fuel Solenoid

508-0001 1 Grommet, Rubber - Control Box
(1-1/16'" Hole)

508-0008 1 Grommet, Rubber - Control Box

{13/16" Hole)

304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/1o" x
3/64")

508-0014 1 Washer, Fribe (#8- 1/4" x
1/32')

N~ 1 1Q77Q t



SPECIAL PARTS LIST FOR MODEL

2.5AJ-1R

SPEC

FOR STANDARD PARTS REFER TO CATALOG _924-022)

8525M

KEY NO. -3

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. 610-0206-01
PART NO.  QTY. DESCRIPTION PART NO. QTY. DESCRIPTION

Gas-Gasoline Fuel System (Garretson Regulator)
Vacu-Flo Cooling

Low 0il Pressure Cut Off

Momentary Contact Switch

110-0558
110-1779
110-1847

101-0404
505-0274

134-1912
508-0070

502-0002
502-0G20
508-0001

508-0008

304-0292
508-0015

508-0014

232-0153
501-0007
518-0178
307-0597

2
1
1

I

Washer, Valve Spring Retainer

Head, Cylinder

Block Assembly, Cylinder
{(Refer to Standard Cylinder
Block for Components,Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressure
Switch Lead (7/16" Hole)

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1~1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

Clip, Cable (1/8" Wire)

Line, Fuel - Flexible (24" LG)

Clip, Cable

Relay, Fuel Solenoid

T



SPECIAL PARTS LIST FOR MODEL 2.5AJ-3R SPEC 85254
FOR STANDARD PARTS REFER TO CATALOG __ 924-0221 KEY NO. 9
{PARTS CATALOG @LSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. 610-0285-01
PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION

I

Gas-Gasoline Fue
Vacu-Flo Cooling

Low 0il Pressure Cut Off
Momentary Contact Switch

110-0558 =2
110-1779 1
110-1847 1
101-0404 1
505-0274 2
134-1912 1
508-0070 1
502-0002 1
502-0020 1
508-0001 1
508-0008 1
304-0292 1
508-0015 3
508-0014 1
232-0153 1
501-0007 1
518-0178 1
307-0597 1

1 System (Garretson Regulator)

Washer, Valve Spring Retainer

Head, Cylinder

Block Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components,Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressure
Switch Lead (7/16" Hole)

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16'" Hole)

Insulator 1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

Clip, Cable (1/8" Wire)

Line, Fuel - Flexible (24" LG)

Clip, Cable

valve, Solencid- Fuel

1 ¥



SPECIAL PARTS LIST FOR MODEL ,
FOR STANDARD PARTS REFER TO CATALOG __924-0221
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO.

2. 0AJ-52R

SPEC 8526M
KEY NO. 8

610-0199-01

PART NO.

QTy.

DESCRIPTION PART NO. QTY. DESCRIPTION
T 1
Vacu-Flo Cooling 402-0154 4 Mounting Cushion Package
Low 0il Pressure Cut Off (Refer to Standard Mtg
Momentary Contact Switch Package for Components
S Except Parts Marked *)
110-1847 1 Block Assembly, Cylinder 800-0035 4 *Screw, Cap - Hex Head (5
{(Refer to Standard Cylinder 18 x 2-1/2" LG)
Block For Components, Except| 159-0590 1 Tank, Fuel (3 Gal.)
Rear Bearing Plate) 159-0606 2 Band, Fuel Tank
101-0404 1 Plate, Rear Bearing 159-0007 1 Cap, Fuel Tank
505-0274 2 Plug, 0il - (1) By-Pass, (1) 502-0020 1 Elbow, Fuel Tank Outlet
i Level Opening 501-0007 1 Line, Fuel - Flexible (2
134-1512 1 Housing, Blower
508-0002 1 Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)
502-04002 1 Elbow, Fuel Filter Inlet
502-00620 1 Elbow, Fuel Pump Inlet
508-0001 1 Grommet, Rubber - {ontrol Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Contrecl Box
(13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")
508-0Gi4 1 Washer, Fibre (#8- 1/4" x
1/32")
301-2169 1 Panel, Receptacle
338-0520 1 Harness, Wiring - Receptacle
Panel
323-0184 1 Receptacle, Duplex (120 Volt)
323-0213 1 Receptacle, Duplex (24C Volt)
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 i Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outle
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 """ Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4'")
508-0008 1 Grommet, Rubber (13/16'" Hole)
505-0028 1 Coupling, Pipe (3/8")
403-0522 4

Handle, Carrying




SPECIAL PARTS LIST FOR MODEL

2.5AJ-1R SPEC 8526M

FOR STANDARD PARTS REFER TO CATALOG ___ 924-0221 KEY NO. _ 8
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW|

WIRING DIAGRAM NO. (ENG)615-0117-01(AC)610-0199-01

PART NO.

QTy.

DESCRIPTION

PART NO. QTY. DESCRIPTION

Housed Unit

Mounted Fuel Tank
Low 0il Pressure Cut Off
Vacu-Flo Cooling

110-1847

101-0404
503-0343
505-0102
505-0132

5050438

160-0729

323-0383

301-1280
338-0254

232-0153
159-0590
159-0606
502-0020
159-0007
501-0007

1

it e

e e

Block Assembly, Cylinder
(Refer To Standard {ylinder
Block For Components,
Except Rear Bearing Plate)

Plate, Rear Bearing

Hose, Breather

Nipple, Exhaust (3/4 X 1-3/8")

Elbow, Exhaust - Point Right
Side (3/4"-90°)

Nipple, Half - Exhaust
(3/4 X 8")

Wheel, Magneto - Suction
Cooled

Receptacle, Duplex
(15A-125V)

Panel, Receptacle

Harness, Wiring — Receptacle
Panel

Clip, Choke

Tank, Fuel - 3 Gallon

Band, Fuel Tank Mounting

Elbow, Fuel Tank (90%)

Cap, Fuel Tank

Line, Flex - Gas (24")




SPECIAL PARTS LIST FOR MODEL ,
FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO\

WIRING DIAGRAM NO.

2.5AJ-3R

SPEC
924-0221

8526M
KEYNO.S_____

610-0200-01

PART NG. QTy. ' DESCRIPTION PART NO. QTYV. DESCRIPTION
J
Vacu-Flo Cooling 505-0051 1 Elbow, Street (3/4")
Low Gil Pressure Cut Off 508-0008 1 Grommet, Rubber (13/1
Momentary Contact Switch Hole)
505-0028 1 Coupling, Pipe (3/8")
110-1847 1 Block Assembly, Cylinder 403-0522 4 Handle, Carrying -
(Refer to Standard Cylinder 402-0154 4 Mounting Cushion Packaj
Block for Components,Except (Refer to Standard M
Rear Bearing Plate) Package for Componen
101-0404 1 Plate, Rear Bearing Except Parts Marked
505-0274 2 Plug, 0il - (1) By-Pass, (1) 800-0035 4  *Screw, Cap - Hex Head
Level Opening 18 x 2-1/2" LG)
134-1912 1 Housing, Blower 232-0153 1 Clip, Cable
508-0070 1 Grommet, Rubber - 0il Pressure 159-0590 1 Tank, Fuel (3 Gal.)
Switch Lead (7/16" Hole) 159-0606 2 Band, Fuel Tank
502-0G02 1 Elbow, Fuel Filter Inlet 159-0007 1 Cap, Fuel Tank
502-0020 1 Elbow, Fuel Pump Inlet 502-0020 1 Elbow, Fuel Tank Outle
503-0343 1 Hose, Breather 501-0007 1 Line, Fuel - Flexible
505-0438 1 Nipple, Exhaust (3/4" x 8" LG) LG)
140-0369 1 Air Cleaner (Includes Parts
Marked #)
145-0111 1  #Gasket, Carb to Air Cleaner
140-0408 1 #¥Element, Air Cleaner
508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")
508-0014 1 Washer, Fibre (#8- 1/4" x
1/32™)
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 i U Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond




SPECIAL PARIS LIST FUR MODEL

FARPARS Jo iV B

AE2V VSN

SPEC

FOR STANDARD PARTS REFER TO CATALOG _924-0221

KEY NO. 8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

6i0-0206-01

PART NOC. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
¥ 1 ¥

Gas Fuel System (Garretson Regulator)

Vacu-Flo Cooling

Low 0il Pressure Cut Off

Momentary Contact Switch

0il Base Heater: See Miscellaneous

Option Group

110-1847 1 Block Assembly, Cylinder
(Refer to Standard Cyiinder
Block for Components,Except
Rear Bearing Plate)

181-C404 1 Plate, Rear Bearing

505-0274 2 Plug, 0Oil - (1) By-Pass, (1)
Level Opening

134-1912 1 Housing, Blower

508-03002 1 Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

102-0452 1 Base, Oil

110-1779 1 Head, Cylinder

335-0060 1 Cord, Heater - Female (10" LG)

335-0059 1 Cord, Heater - Male (62" LG)

110-0558 2 Washer, Valve Spring Retainer

505-0021 1 Bushing, Reducer (3/4" x 1/2")

307-0597 1 Relay, Fuel Solenoid

508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)

304-0292 1 Insulator (1" x 1-3/4")

508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")

508-0014 1 Washer, Fibre (#8- 1/4" x
1/32")

232-0153 1 Clip, Cable

508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)

Dec 1, 1978 1 1



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG _3924-0221

2.5AJ-1R

SPEC

8570M
KEY NO. 8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO.

610-0206-01

PART NO.

QTy. DESCRIPTION

PART NO.

QTy.

DESCRIPTION

Gas Fuel System (Garretson Regulator)
0il Base Heater:
Opt:on Group
Vacu-1"1lo Cooling
Low 0:1 Pressure Cut Off
Moment.ary Contact Switch

110-1547

101-0404
505-0274

134-1912
508-0002

102-0452
110-1779
335-0060
335-0059
110-0558
505-0021
307-0597
508-0001

508-0008

304-0292
508-0015

508-0014

232-0153

1

fo—

pood o ot [ bt o ot

[

¥ i

See Miscellaneous

Block Assembly, Cylinder
{Refer to Standard Cylinder
Block for Components,Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

Base, 0il

Head, Cylinder

Cord, Heater - Female (10" LG)

Cord, Heater - Male (62" LG)

Washer, Valve Spring Retainer

Bushing, Reducer (3/4" x 1/2")

Relay, Fuel Solenoid

Grommet, Rubber - Cocntrol Box
{1-1/16" Hole)

Grommet, Rubber - Control
(13/16' Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64") '

Washer, Fibre {(#8- 1/4" x
1/32")

Clip, Cable




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG _924-0221

2.5AJ--3R

SPEC 8570M

KEY NO._3

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

610-0205-01

PART NO.

QTy.

DESCRIPTION

PART NO. QTY. DESCRIPTION

Gas Fuel System (Garretson Regulator)
Low 0il Pressure Cut Off
Momentary Contact Switch
0il Base Heater:

Group

Vacu-Flo Cooling

102-0452
110-1779
335-0060
335-0059
110-0558
110-1847

101-0404
505-0274

134-1912
508-0002

307-0597
508-0001

508-0008

304-0292
508-0015

508-0014

232-0153

fot N et e ot e

" 0 e

[

G

[

See Miscellaneous Option

Base, 0il

Head, Cylinder

Cord, Heater - Female (10" LG)|

Cord, Heater - Male (62" LG)

Washer, Valve Spring Retainer

Block Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components,Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressurg
Switch Lead (1/2" Hole)

Relay, Fuel Solenoid

Grommet, Rubber - Control Box
(1-1/16" Hoiz)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

Clip, Cable

1 !



SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R spec __ S6°0M

FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. 2
(PARTS CATALOG ALSQ CONTAINS COMPONENTS F’OR MAJOR OPTIONAL FEATURES LISTED BELOW)
WIRING DIAGRAM NO. 610-0153-01
PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION

L T T

Gas Fuel System (Carretson Regulator)
Vacu-Flo Cooling

110-0877 1 Block Assembly, Cylinder
(Refer to Standard Cylinder

For Components, Except Parts
Marked *)

101-0252 1 *Plate, Rear Bearing

120-0387 i *Tube, Crankcase 0il

120-0394 1 Pump Assembly, O0il

120-0012 1 Plunger, 0il By-Pass

120-0140 1 Spring, 0il By-Pass

505-0274 1 Plug, 0il By-Pass

110-0558 2 Washer, Valve Spring Retainer

120-0571 i Cup, 0il Pump Intake

110-1779 1 Head, Cylinder

312-0015 1 Condenser, Generator - 0.1
Mfd. :

312-0017 1 Condenser, Generator - 0.5
Mfd.

201-1072 1 Rotor Assembly, Wound

204-0087 1 Ring, Collector - Rotor

203-0059 1 Commutator

212-0209 1 Rig Assembly, Brush

-— - A S Fal 1 1



SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R spec __ 8657K
FOR STANDARD PARTS REFER TO CATALOG 924-0221 KEY NO. _2
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. 616-0141-01
PART NO. QTYy. DESCRIPTION PART NO. QTYy. DESCRIPTION
] 1
Gas-Gasoline Fuel System 503-0343 1 Hose, Breather
{(Garretson Regulator) 312-0017 ] Condenser, Generator - (

Vacu-Flo Cooling

502-0020
501-0007
110-0558
110-1779
140-1045

145-0111
140-0408
323-0184
338-0254

301-1280
416-0014
416-0077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1957
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008

505-0028
403-0522
508-0001

508-0008

203-0059
204-0087
201-1072
212-0209
402-0154

809-0035

P et DND ped i

Jomt ot et ot

Pt pd oot ot et pomd ot ot ot ot o ok fd bt

- I

B bt e pd ot

Elbow, Fuel Filer Inlet

Line, Fuel - Flexible (24" Lg)

Washer, Valve Spring Retainer

Head, Cylinder

Air Cleaner (Includes Parts
Marked #)

#Gasket, Carb to Air Cleaner

#Element, Air Cleaner

Receptacle, Duplex

Harness, Wiring - Receptacle
Panel

Panel, Receptacle

Cable, Battery (15" Lg)

Cable, Battery (28" Lg)

Base, Skid

Tray, Battery

Panel, Housing - Rear

Housing (Cover)

Band, Battery

Shield, Rain

Box, Air Qutlet

Shield, Battery Heat

Cover, Receptacle Panel

"U" Bolt, Rear Panel

Cord, Cover Support

Muffler, Exhaust

Strap, Bond

Elbow, Street (3/4")

Grommet, Rubber (13/16'" Hele)
Housing

Coupling, Pipe (3/8")

Handle, Carrying

Grommet, Rubber - Control Box
(1i=1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Commutator

Ring, Colliector - Rotor

Rotor Assembly, Wound

Rig Assembly, Brush

Mounting Cushion Package
{(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)

*Screw, Cap - Hex Head (5/16-
18 x 2=1/2" Lg)

Mfd.



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG

2.5AJ-1R

SPEC 8657K

924-0221 KEY NO. 8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)
WIRING DIAGRAM NO.

610-0206-01

PART NO. QTyY. DESCRIPTION PART NO. QTY. DESCRIPTION
3 T T
Gas-Gasoline Fuel System 402-0154 4 Mounting Cushion Package
, (Garretson Begulator) (Refe% to Standard M%g,
Vacu-Flo Cooling Package for Components,
. Except Parts Marked *
110-1775 1 Head, Cylinder . 800-0035 4 *Screw,pCap - Hex Head (%/
110-0558 2 Washer, Valve Spring Retainer 18 x 2-1/2" LG)
307-0597 1 Relay, Fuel Solenoid
502-0002 1 Elbow, Fuel Filter Inlet
502-0020 1 Elbow, Fuel Pump Inlet
503-0343 1 Hose, Breather
505-0438 1 Nipple, Exhaust {3/4" x 8"LG)
140-1045 1 Air Cleaner (Includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)
304-0292 1 Insulator (1¥ x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64™)
508-0014 1 Washer, Fibre {#8- 1/4" x
1/32"™)
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 i Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Qutlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "y'* Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0C08 1 Grommet, Rubber (13/16' Hole)
505-8028 1 Coupling, Pipe (3/8")
403-0522 4 Hdandle, Carrying




SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R SPEC 8657M
FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. _2___
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 610-0141-01
DESCRIPTION

PART NO. QTy.

PART NO. QTY. DESCRIPTION

Gas-Gasoline Fuel System
{Garretson Regulator)
Vacu-Flo Cooling

562-0020
501-0007
110-0558
110-1779
140-1045

145-0111
140-0408
323-0184
338-0254

301-1280
416-0014
416-0077
403-0523
416-0343
405-0952
465-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008
505-0028
403-0522
508-0001

508-00038

203-0059
204-0087
201-1072
212-G209
402-0154

800-0035

503-0343
312-0017

Jout et §NJ ek pand

e

- e e ek o i fog ek et i ol el e jaad  jmad ot pmd et Sond jeed et it i el st et

Pt ot

Elbow, Fuel Fil*er Inlet -

Line, Fuel - Flexible (24"Lg)

Washer, Valve Spring Retainer

Head, Cylinder g

Air Cleaner (Includes Farts
Marked #)

#Gasket, Carb to Air (leaner

#Element, Air Cleaner

Receptacle, Duplex

Harness, Wiring - Receptacle
Panel

Panel, Receptacle

Catle, Battery (15" Lg)

Cable, Battery (28" Lg)

Base, Skid

Tray, Battery

Panel, Housing - Rear

Housing (Cover)

Band, Battery

Shield, Rain

Box, Air Outlet

Shield, Battery Heat

Cover, Receptacle Panel

"y" Bolt, Rear Panel

Cord, Cover Support

Muffler, Exhaust

Strap, Bond

Elbow, Street (3/4')

Grommet, Rubber (13/16" Hole)

Coupling, Pipe (3/8")

Handle, Carrying

Grommet, Rubber - Control Box
(1~1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Commutator

Ring, Collector - Rotor

Rotor Assembly, Wound

Rig Assembly, Brush

Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)

*Screw, Cap - Hex Head (5/16-
18 x 2=1/2" Lg)

Hose, Breather

Condenser, Generator - 0.5 Mfq

- - e



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG

2.5AJ-1R

SPEC 8657M

924-0221 KEY NO. 8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

610-0206-01

PART NO.

QTYy.

DESCRIPTION

PART NO. QTY. DESCRIPTION

Gas-Gasoline Fuel System (Garretson Regulator)
Vacu-Flo Cooling

110-1779
110-0558
307-0587
502-0002
502-0020
503-0343
505-0438
140-1045

145-6111
140-0408

c A
508-00C01

508-0008

304-0292
508-0015

508-0014

323-0184
338-0254

301-1280
416-0014
216-8077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-9008
505-0028
403-0522

e e N e R

bomd e o

Pt ot

o pei el ot e pamd punt et bt et st el ot et el et el e fuad e

Head, Cylinder

Washer, Valve Spring Retainer

Relay, Fuel Solenoid

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Hose, Breather

Nipple, Exhaust (3/4" x 8"LG)

Air Cleaner (Includes Parts
Marked #)

#Gasket, Carb to Air Cleaner
#Element, Air Cleaner

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4"})

Washer, Fibre (#8- 7/16" x
3/64™)

Washer, Fibre (#8- 1/4" x
1732')

Receptacle, Duplex

Harness, Wiring - Receptacle
Panel

Panel, Receptacle

Cable, Battery (15" LG)

Cable, Battery (28" LG)

Base, Skid

Tray, Battery

Panel, Housing - Rear

Housing (Cover)

Band, Battery

Shield, Rain

Box, Air Outlet

Shield, Battery Heat

Cover, Receptacle Panel

“y" Bolt, Rear Panel

Cord, Cover Support

Muffler, Exhaust

Strap, Bond

Elbow, Street (3/4')

Grommet, Rubber (13/16" Hole)

Couptiing, Pipe (3/8")

Handie, Carrying

..

402-0154 4 Mounting Cushion Package
(Refer to Standard Mtg
Package for Components
Except Parts Marked *)

*Screw, Cap - Hex Head (5

18 x 2-1/2" LG)

800-0035 4



SPECIAL PARTS LIST FOR MODEL :
FOR STANDARD PARTS REFER TO CATALOG _924-0221

2.5AJ-3R

SPEC 8657M

KEY NO. S

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

610-0205-01

PART NO.

QTy.

DESCRIPTION

PART NO. QTY. DESCRIPTION

Gas-Gasoline Fuel System (Garretson Regulator)

¥

Vacu-Flo Cooling

110-0558
116-1779
502-6002
502-0C20
503-0343
505-0438
140-1045

145-0111
140-0408
508-0001

508-0008

304-0292
508-0015

508-0014

323-0184
338-0254

301-1280
416-0014
416-0077
403-0523
416-0343
405-0952
405-1130
416-0344
405-1057
134-0952
416-0477
301-1292
405-0992
405-0991
155-0487
337-0051
505-0051
508-0008
505-0028
403-0522
402-0154

b e ek i e B

pod bk o

-

B i b b e et el et ol el et ek el (el et el el el e el el

™o 1

#Gasket, Carb to Air Cleaner
#Element, Air Cleaner

Washer, Valve Spring Retainer

Head, Cylinder

Elbow, Fuel Filter Inlet

Elbow, Fuel Pump Inlet

Hose, Breather

Nipple, Exhaust (3/4" x 8" LG)

Air Cleaner {Includes Parts
Marked #)

Grommet, Rubber - Control Box
{1-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

Receptacle, Duplex

Harness, Wiring - Receptacle
Panel

Panel, Receptacle

Cable, Battery (15" LG)

Cable, Battery (28" LG)

Base, Skid

Tray, Battery

Panel, Housing - Rear

Housing (Cover)

Band, Battery

Shield, Rain

Box, Air Outlet

Shield, Battery Heat

Cover, Receptacle Panel

ny" Bolt, Rear Panel

Cord, Cover Support

Muffler, Exhaust

Strap, Bond

Elbow, Street (3/4")

Grommet, Rubber (13/16'" Hole)

Coupling, Pipe (3/8")

Handle, Carrying

Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *)

TN"70

800-0035 1  *Screw, Cap - Hex Head (5
18 x 2-1/2" LG)

307-0597 1 Relay, Fuel Solenoid



SPECIAL PARTS LIST FOR MODEL 2.5AJ-1R SPEC 868K
FOR STANDARD PARTS REFER TO CATALOG _ 924-0221 KEY NO. 8
{PARTS CATALOG _ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 610-0206-01

PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION
T ] j

Gas Fuel System (Garretson Regulator)
Vacu-Flo Cooling
Low 0il Pressure Cut Off

t

ke Y

Momentary Contact Switch

110-1847 1 Block Assembly, Cylinder
{(Refer to Standard Cylinder
Block for Components,Except
Rear Bearing Plate)

101-0404 1 Plate, Rear Bearing

505-0274 2 Plug, 0il - (1) By-Pass, (1)
Level Opening

110-0558 2 Washsr, Valve Spring Retainer

110-1779 1 Head, Cylinder

134-1912 1 Housing, Blower

508-0002 1 Grommet, Rubber - 0il Pressure]

Switch Lead (1/2" Hole)

508-0001 1 Grommet, Rubber - Comtrol Box
(1-1/16" Hole)

508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)

304-0282 1 Insulator (1" x 1-3/4")

508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")

508-0014 1 Washer, Fibre (#8- 1/4" x
1/32")

232-6153 1 Clip, Cable

307-0597 1 Relay, Fuel Solenoid

Nec 1. 1978 i 1



SPECIAL PARTS LIST FOR MODEL 2.5AJ-3R SPEC 8689K
FOR STANDARD PARTS REFER TO CATALOG __924-0221 KEY NO. 9
{PARTS CATALOG _ALSQ CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. 610-0205-01

PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION

Gas Fuel System (Gariretson Regulator)
Vacu-Flo Cooling

Low 0il Pressure Cut Off

Momentary Contact Switch

110-0558
110-1779
110-1847

101-0404
505-0274

134-1912
508-0002

508-0001
508-0008

304-0292
508-0015

508-0014

232-0153
307-0557

et et £5J

Washer, Valve Spring Retainer

Head, Cylinder

Block Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components, Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressure
Switch Lead (1/2' Hole)

Grommet, Rubber - Control Box
(1-1/16" Hole)

Grommet, Rubber - Control Box
{13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64")

Washer, Fibre (#8- 1/4" x
1/32")

Clip, Cable

Relay, Fuel Solenoid




SPECIAL PARTS LIST FOR MODEL

2.5AJ-1R

SPEC

FOR STANDARD PARTS REFER TO CATALOG

924-0221

8689M

KEY NO. 8____

{PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

610-0206-01

PART NO.

QTY.

DESCRIPTION PART NO.

QTy.

DESCRIPTION

Gas Fuel System (Garretson Regulator)
Vacu-Flo Cooling

Low 0il Pressure Cut Off

Momentary Contact Switc

110-1847

101-0404
505-0274

134-1912
508-0002

110-0558
110-1779
307-0597
508-0001
508-0008

304-0292
508-0015

508-0014

232-0153

1

oo

o

e

G

Block Assembly, Cylinder
(Refer to Standard Cylinder
Block for Components,Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

Washer, Valve Spring Retainer

Head, Cyiinder

Relay, Fuel Solenoid

Grommet, Rubber - Contrecl Box
(-1/16" Hole)

Grommet, Rubber - Control Box
(13/16" Hole)

Insulator (1" x 1-3/4")

Washer, Fibre (#8- 7/16" x
3/64"M)

Washer, Fibre (#8- 1/4" x
1/32"™)

Clip, Cable




SPECIAL PARTS LIST FOR MODEL 2. 5AT 3R __ SPEC 2689
FOR STANDARD PARTS REFER TO CATALOG _924-0221 KEY NO. 9 ___
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOV

WIRING DIAGRAM NO. 610-0205-01

PART NO. QTy. DESCRIPTION PART NO. QTV. DESCRIPTION

Gas Fuel System (Garretson Regulator)
Vacu-Flo Cooling

Low Q0il Pressure Cut Off

Momentary Contact Switch

110-0558 2 Washer, Valve Spring Retainer

110-1779 1 Head, Cylinder

110-1847 1 Biock Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components,Except
Rear Bearing Plate)

101-6404 1 Plate, Rear Bearing

505-9274 2 Plug, 0il - (1) By-Pass, (1)
Level Opening

134-1912 1 Housing, Blower

508-0002 1 Grommet, Rubber - 0il Pressurg
Switch Lead (1/2" Hole)

508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)

508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)

304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64')

508-0014 1 Washer, Fibre (#8- 1/4" x
1/32')
232-0153 1 Clip, Cable

307-0597 1 Relay, Fuel Solenoid




SPECIAL PARTS LIST FOR MODEL 2.5AJ-3P SPEC 8707K

FOR STANDARD PARTS REFER TO CATALOG _924-0221 KEY NO. /
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW)

WIRING DIAGRAM NO. _ 601-0159-01

PART NO.

QTYy. DESCRIPTION PART NO. QTY. DESCRIPTION

Idlematic Control
Low 0il Pressure Cut Off
Momentary Contact Switch

110-1847

101-0404
505-0274

134-1880
508-0002

332-0517
301-0458

1 Block Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components,Except
Rear Bearing Plate)

1 Plate, Rear Bearing

2 Plug, 0il - (1) By-Pass, (1)
Level Opening

1 Housing, Blower

1 Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

1 Terminal. Solderless

2 Spacer, Switch Mtg.
(3/8" ODx 1" LG)




SPECIAL PARTS LIST FOR MODEL
' FOR STANDARD PARTS REFER TO CATALOG

2.5AJ~-1P

SPEC 8707M

924-0221 KEY NO. 5

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

601-0158-01

PART NO.

QTy. DESCRIPTION

PART NO.

ary.

DESCRIPTION

Idlematic Control
Low 0il Pressure Cut Off
Momentary Contact Switch

110-1847

101-0404
505-0274

134-1880
508-0002

526-0113
332-0517
301-0458

i

g

[

o =

Biock Assembly, Cylinder
(Refer to Standard Cylinder
Block For Components,Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

Washer, Flat - Carrying Frame

Terminal, Solderless

Spacer, Transformer (3/8"
0D x 1" LG)




SPECIAL PARTS LIST FOR MODEL ____ 2-5AJ-3F SPEC orvim

FOR STANDARD PARTS REFER TO CATALOG _924-0221 KEYNO. 7____
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW
WiIRING DIAGRAM NO. 601-0159-01
|pART NO.  QTY. DESCRIPTION PART NO.  QTY. DESCRIPTION
¥ ]

Idlematic Control
Low Uil Pressure Cut Off
Momentary Contact Switch

110-1847 1 Block Assembly, Cylinder
(Refer to Standard Cylinder
Biock For Components,Except
Rear Bearing Plate)

Piate, Rear Beaving

Plug, 0il - (1) By-Pass, (1)
Level Opening

134-1880 i Housing, Blower

508-(C02 Grommet, Rubber - 0il Pressure

Switch Lead (1/2" Hole)

332-6517 1 Terminal, Solderless

301-0458 2 Spacer, Switch 3tg.

(3/8" OD x 1" LG)

10i-0401
505-0274

B et

[u—




SPECIAL PARTS LIST FOR MODEL 2.5AJ-1P SPEC 8707N
FOR STANDARD PARTS REFER TO CATALOG  924-0221 KEY NO. 5
(PARTS CATALOG ALSG CONTAINS COMPONENTS FOR MAJOR OP'HONAL FEATURES LISTED BELOW
WIRING DIAGRAM NO. 601-0158-01
PART NO. QTYy. DESCRIPTION PART NO. QTy. DESCRIPTION

Idlematic Control
Low 0il Pressure Cut Off
Momentary Contact Switch

110-1847

101-0404
505-0274

134-1880
508-0002
526-0113
502-0313

332-0517
301-0458

1

o

Block Assembly, Cylinder
(Refer to Standard Cylinder
Block for Components,Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il
Pressure Switch Lead
(1/2" Hole)

Washer, Flat - Carrying Frame

Elbow, Adapter - Fuel Tank
Outlet

Terminal, Solderless:

Spacer, Transformer (3/8" OD x
1" LG)

4 1



SPECIAL PARTS LIST FOR MODEL

2.5AJ-3P SPEC 8707N

FOR STANDARD PARTS REFER TO CATALOG _ _924-0221 KEY NO. _7
{PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJGH: OPTIONAL FEATURES LISTED BELO!

WIRING DIAGRAM NO. 601-0159-01
PART NO.  QTYV. DESCRIPTION PART NO.  QTY. DESCRIPTION

Idlematic Control
Low 0il Pressure Cut Off
Momentary Contact Switch

110-1847

101-0404
505-0274

134-1880
508-0002

502-0313

332-0517
301-0458

1

Block Assembly, Cylinder
(Refer to Standard Cylinder
Block for Components,Except
Rear Bearing Plate)

Plate, Rear Bearing

Plug, 0il - (1) By-Pass, (1)
Level Opening

Housing, Blower

Grommet, Rubber - 0il Pressure
Switch Lead (1/2" Hole)

Elbow, Adapter - Fuel Tank
Outlet

Terminal, Solderless

Spacer, Switch Mtg.

(378" 0D x 1" LG)

I 1



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO

1.0AJ-1R

924-0221

8711K

SPEC .
KEY NO. _2

WIRING DIAGRAM NO. 610-0141-01
PART NO. QTy. DESCRIPTION PART NO. QTy. DESCRIPTION
' T T
Vgcu—Flo Cooling 800-0035 1 *Screw, Cap - Hex Head
0il Base Heater: See Miscellaneous 18 x 2-1/2" Lg)
Crtion Group 159-0590 1 Tank, Fuel {3 Gal.)
. 159-0606 2 Band, Fuel Tank

102-0452 1 Base, 0il 159-0007 1 Cap, Fuel Tank
335-0060 1 Cord, Heater - Female (10" Lg) 502-0020 1 Elbow, Fuel Tank Outle
335-0059 1 Cord, ileater - Male (62" Lg) 501-0007 1 Line, Fuel - Flexible
503-0343 1 Hose, Breather | 312-0017 1 Condenser, Generator -
502-0020 1 Elbow, Fuel Filter Inlet Mfd.
140-0369 1 Air Cleaner (Includes Parts

Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 2Element, Air Cleaner
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle

Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" Lg)
416-0077 1 Cable, Battery (28" Lg)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 i Panel, Housing - Rear
455-1130 i Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 i Box, Air Qutlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "U'" Belt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street {(3/4")
508-0008 1 Grommet, Rubber (13/16" Hole)

Housing
505-0028 1 Coupling, Pipe (3/8")
403-0522 4 Handle, Carrying
508-0001 1 Grommet, Rubber - Control Box

(1-1/16" Hole)
508-0003 1 Grommet, Rubber - Control Box

{(13/16" Hole)
203-0059 1 Commutator
204-0087 1 Riang, Collector - Rotor
201-1072 1 Rotor Assembly, Wound
212-0209 1 Rig Assembly, Brush
402-0154 4 Mounting Cushion Package

(Refer to Standard Mtg.
Package for Components,

Except Parts Marked *)



SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG _924-0221

2.5AJ-1R

8711K
KEY NO. 8

SPEC

(PARTS CATALOG ALSG CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO

WIRING DIAGRAM NO. 610-0199-01
PART NO.  QTV. DESCRIPTION PART NO. QTYV. DESCRIPTION
¥ ] 1
0il Base Heater: See Miscellaneous 402-0154 4 Mounting Cushion Packa
Option Group (Refer to Standard M
Vacu-Flo Cooling Package for Componen
Except Parts Marked
102-0452 1 Base, 0il 800-0035 4 *Screw, Cap - Hex Head
335-0060 1 Cord, Heater - Female (10" LG) 18 x 2-1/2"LG)
335-0059 1 Cord, Heater - Male (62" LG) 159-0590 1 Tank, Fuel (3 Gal.)
505-0021 1 Bushing, Reducer (3/4" x 1/2") 159-0606 2 Band, Fuel Tank
502-0002 1 Elbow, Fuel Filter Inlet 159-0007 1 Cap, Fuel Tank
502-0020 1 Elbow, Fuel Pump Inlet 502-0020 1 Elbow, Fuel Tank Outle
503-0343 1 Hose, Breather 501-0007 1 Line, Fuel - Flexible
505-0438 1 Nipple, Exhaust (3/4" x 8"LG)
140-0369 1 Air Cleaner (Includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")
508-0014 1 Washer, Fibre (#8- 1/4" x
1/32")
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-6014 1 Cable, Battery (15" LG)
416-0G77 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shieid, Rain
134-0952 1 Box, Air Qutlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "y'" Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0951 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0008 1 Grommet, Rubber (13/16" Hole)
- 505-0028 1 Coupling, Pipe (3/8")
403-0522 4 Handle, Carrying




SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R SPEC __871IM
FOR STANDARD PARTS REFER TO CATALOG __ 924-0221 KEY NO. 2
(PARTS CATALOG &LSO CONTAINS CCMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO)
WIRING DIAGRAM NO. 610-0141-01
PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
1 T T
Vacu-Flo Cooling 159-0590 1 Tank, Fuel (3 Gal.)
0il Base Heater: See Miscellaneous 159-0606 2 Band, Fuel Tank
Option Group 159-0007 1 Cap, Fuel Tank
502-0020 1 Elbow, Fuel Tank Outlet
102-0452 1 Base, 0il 501-0007 1 Line, Fuel - Flexible |
335-0060 1 Cord, Heater - Female (10"Lg) 312-0017 1 Condenser, Generator -
335-0055 1 Cord, Heater - Male (62" Lg) Mfd.
503-0343 1 Hose, Brz=ather
502-0020 i Elbow, Fuel Filter Inlet
140-0369 1 Air Cleaner (includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" Lg)
416-0077 1 Cable, Battery (28" Lg)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Batter
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "J" Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0008 1 Grommet, Rubber (13/16" Hole)
505-0028 1 Coupling, Pipe (3/8")
403-0522 4 Handle, Carrying
508-0001 1 Grommet, Rubber - Control Box
(3x1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
{13/16" Hole)
203-0059 1 Commutator
204-0087 1 Ring, Collector - Rotor
201-1072 1 Rotor Assembl!y, Wound
212-0209 1 Rig Assembly, Brush
402-0154 4 Mounting Cushion Package
(Refer to Standard Mtg.
Package for Components,
Except Parts Marked *}
800-0035 4  *Screw, Cap - Hex Head (5/16-

18 x 2*1/2" Lg)




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

2.5AJ-1R

924-0221

8711M
KEY NO. _8

SPEC

610-0193-01

PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
T T T
0il Base Heater: See Miscellaneous
Option Group 402-0154 4 Mounting Cushion Pa;kage
Vacu-Flo Cooling (Refer to Standard Mtg.
Package for Components,
102-0452 1 Base, 0il Except Parts Marked *)
335-0060 1 Cord, Heater - Female (10" LG)| 800-0035 4 *Screw, Cap - Hex Head (I
335-0059 1  Cord, Heater - Male (62" LG) 18 x 2-1/2"LG)
505-0021 1 Bushing, Reducer (3/4" x 1/2")| 159-0590 1 Tank, Fuel (3 Gal.)
502-0002 1 Elbow, Fuel Filter Inlet 159-0606 2 Band, Fuel Tank
502-0020 1 Elbow, Fuel Pump Inlet 159-0007 1 Cap, Fuel Tank
503-0343 1 Hose, Breather 502-0020 1 Eibow, Fuel Tank Outlet
505-0438 1 Nipple, Exhaust (3/4" x 8" LG) 501-0007 1 Line, Fuel - Flexible (2
140-0369 1 Air Cleaner (Includes Parts
Marked #)
145-0111 i #Gasket, Carb to Air Cleaner
140-6408 1 #Element, Air Cleaner
508-0001 1 Grommet, Rubber - Control Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")
508-0014 1 Washer, Fibre {(#8- 1/4" x
1/32")
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Rase, Skid
416-0343 1 Tray,., Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Qutlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "U'' Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4')
508-0008 1 Grommet, Rubber (13/16'" Hole)
505-0028 1 Coupling, Pipe (3/8")
403-0522 4 Handle, Carrying



SPECIAL PARTS LIST FOR MODEL 2.5AJ-3R SPEC 8711M
FOR STANDARD PARTS REFER TO CATALOG ____ 974-0221 KEYNO.___ 9

A A B e A nmka  an m a =

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO!
WIRING DIAGRAM NO. _(ENG)615-0025-01(AC) 610-0200~(

PART NO. QTy. DESCRIPTION PART NO. QTv. DESCRIPTION

Housed Unit
Mounted Fuel Tank
0Oil Base Heater
Vacu~-Flo Cooling

503-0343 1 Hose, Breather

505-0102 1 Nipple, Exhaust (3/4 X 1-3/8")

505~0132 1 Elbow, Exhaust (3/4"-90°)

505~-0438 1 Nipple, Half - Exhaust
(3/4 X 8")

160-0729 1 Wheel, Magneto - Suction
Cooled

159-G55¢ 1 Tank, Fuel - 3 Gallon

159-0606 1 Band, Fuel Tank Mounting

502-0020 1  Elbow, Fuel Tank (90°)

501-0007 1 Line, Flex - Gas (24")

159-0007 1 Cap, Fuel Tank




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG

2.5AJ-1R

SPEC
924-0221

8753K
KEY NO._8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO

WIRING DIAGRAM NO. 610-0206-01
PART NO. QTy. DESCRIPTION PART NO. QTY. DESCRIPTION
| 4 T T
505-0028 1 Coupling, Pipe (3/8")
Gas-Gasoline Fuel System (Garretson Regulator) 403-0522 4 Handle, Carrying
0il Base Heater: See Miscellaneous 402-0154 4 Mounting Cushion Packag
Option Group (Refer to Standard Mt
Vacu-Flo Cooling Package for Component
Except Parts Marked *
102-0452 1 Base, 0il 800-0035 4 *Screw, Cap - Hex Head (
110-1779 1 Head, Cylinder 18 x 2-1/2 LG)
335-0060 1 Cord, Heater - Female (10" LG)
335-0059 1 Cord, Heater - Male (62" LG)
110-0558 2 Washer, Valve Spring Retainer
307-0597 1 Relay, Fuel Solenoid
502-0002 1 Elbow, Fuel Filter Inlet
502-0020 1 Elbow, Fuel Pump Inlet
503-0343 1 Hose, Breather
505-0438 1 Nipple, Exhaust (3/4" x 8" LG)
140-1045 1 Air Cleaner (Includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 i #Element, Air Cleaner
568-0001 1 Grommet., Rubber - Control Box
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64™)
508-0014 1 Washer, Fibre (#8- 1/4" x
1/32")
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain .
134-0952 1 Box, Air Outlet
416-0477 1 Shield. Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "U" Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-06G651 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-G008 1 Grommet, Rubber (13/16' Hole)




SPECIAL PARTS LIST FOR MODEL
FOR STANDARD PARTS REFER TO CATALOG _924-0221
(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELQ'

1.0AJ-1R

SPEC 8753M

KEY NO. 2

WIRING DIAGRAM NO. 610-0141-01
PART NO. QTYy. DESCRIPTION PART NO. QTY. DESCRIPTION
T T T
Gas-Gasoline Fuel System 402-0154 4 Mounting Cushion Packag
(Garretson Regulator) (Refer to Standard Mt
0il Base Heater: See Miscellaneous Package for Component
Option Group Except Parts Marked *
Vacu-Flo Cooling 800-0035 4  *Screw, Cap - Hex Head (!
. 18 x 2-1/2" Lg)
102-0452 1 Base, 01l 503-0341 1 Hose, Breather
110-1779 1 Head, Cylinder 312-0017 1 Condenser, Generator -
335-0060 1 Cord, Heater - Female (10"Lg) Mfd.
335-0059 1 Cord, Heater - Male (62" Lg)
110-0558 2 Washer, Valve Spring
Retainer
502-0020 1 Elbow, Fuel Filter Inlet
140-1045 1 Air Cleaner (Includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" Lg)
416-0077 1 Cable, Battery (28" Lg)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Heusing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outlet
416-0477 1 Shield, Battsry Heat
301-1292 1 Cover, Receptacle Panel
405-0%92 1 "U" Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0008 1 Grommet, Rubber (13/16" Hele)
Housing
505-0028 1 Coupling, Pipe (3/8")
403-0522 4 Handle, Carrying
508-0001 1 Grommet, Rubber - Control Box
(1~1/16" Hole)
508-9008 1 Grommet, Rubber - Control Box
(13/16" Hole)
203-0059 1 Commutator
204-0087 1 Ring, Collector - Rotor
201-1072 1 Rotor Assembly, Wound
1 Rig Assembly, Brush

212-0208




SPECIAL PARTS LIST FOR MODEL 2.5AJ-1R SPEC 8753M
FOR STANDARD PARTS REFER TO CATALOG ___924.0221 KEY NO. 8
{PARTS CATALOG _ALSO CONTAINS COMPONERNTS “OR MAJOR OPTIONAL FEATURES LISTED BELOW

WIRING DIAGRAM NO.

610-0206-01

PART NO. QTy. ' DESCRIPTION ' PART NO. QTY. DESCRIPTION
T
Gas-Gasoline Fuel System 505-0028 1 Coupling, Pipe (3/8")
(Garretson Regulator) 403-0522 4 Handle, Carrying
0il Base Heater: See Miscellaneous 402-0154 4 Mounting Cushion Packagt
Option Group (Refer to Standard Mty
Vacu-Flo Cooling Package for Component:
Except Parts Marked *
102-0452 1 Base, 0il 800-0035 4  *Screw, Cap - Hex Head (
110-1779 1 Head, Cylindar 18 x 2-1/2" LG)
335-0060 1 Cord, Heater - Female (10" LG)
335-0059 1 Cord, Heater - Male (62" LG)
110-0558 2 Washer, Valve Spring Retainer
307-0597 1 Relay, Fuel Solenoid
502-0002 1 Elbow, Fuel Filter Inlet
502-0020 1 Elbow, Fuel Pump Inlet
503-0343 1 Hose, Breather
505-0438 1 Nipple, Exhaust (3/4" x 8" LG)
140-1045 1 Air Cleaner (Includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
508-0001 1 Grommet, Fubber - Control Box
(1-1/16 Hole)
508-0008 i Grommet, Rubber - Control Box
(13/16" Hole)
304-0292 1 Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")
508-0014 1 Washer, Fibre (#8- 1/4" x
1/32™)
323-0184 1 Receptacle, Duplex
338-0254 1 Harness. Wiring - Receptacle
Pane
301-1280 1 Panel, Receptacle
416-0014 1 Cahle, Battery (15" LG)
416-0077 1 Cable, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery
405-1057 1 Shield, Rain
134-0952 1 Box, Air Outlet
416-0477 1 Shield, Battery Heat
301-1292 1 Cover, Receptacle Panel
405-0992 1 "y Bolt, Rear Panel
405-0991 1 Cord, Cover Support
155-0487 1 Muffier, Exhaust
337-0051 1 Strap, Bond
505-0051 1 Elbow, Street (3/4")
508-0008 1 Grommet, Rubber (13/16" Hole)




SPECIAL PARTS LIST FOR MODEL 1.0AJ-1R SpEC __ 8813M
FOR STANDARD PARTS REFER TO CATALOG 924-0221 KEY NO. 2
{PARTS CATALDG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELQV

WIRING DIAGRAM NO. 610-0141-01

DESCRIPTION PART NO. Qry.
T T T

PART NO. QTy. DESCRIPTION

Gas-Gasoline Fuel System
{(Garretson Regulator)

0il Base Heater: See Miscellaneous
Option Group

Vacu-Flo Cooling

102-0452 1 Base, 0il

110-1779 1 Head, Cylirder

335-0060 1 Cord, Heater - Female (10"Lg)

335-0959 1 Cord, Heater - Male (62" Lg)

110-0558 2 Washer, Valve Spring
Retainer

502-0020 1 Elbow, Fusl Filter Inlet

501-0007 1 Line, Fuel - Flexible (24"Lg)

508-0001 i Grommet, Rubber - Control Box
(1=1/16" Hole)

508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)

203-0059 1 Commutator

204-0087 1 Ring, Collector - Rotor

201-1072 1 Rotor Assembly, Wound

212-0209 i Rig Assembly, Bush

312-0017 | Condenser, Generator - 0.5

Mfd.




SPECIAL PARTS LIST FOR MODEL

2.5AJ-1R

SPEC 8813M

FOR STANDARD PARTS REFER TO CATALOG _924-0221

. KEY NO._8

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO!

WIRING DIAGRAM NO.

610-0206-01

PART NO. QTy. DESCRIPTION

PART NO.

QT y. DESCRIPTION

Gas-Gasoline Fuel System (Garretson Regulator)

0il Base Heater: See Miscellaneous
Option CGroup

Vacu-Flo Cooling

102-0452 1 Base, 0il

110-1779 1 Head, Cylinder

335-0060 1 Cord, Heater - Female (10" LG)

335-0039 1 Cord, Heater - Male (62" LG)

110-0558 2 Washer, Valve Spring Retainer

501-0007 1 Line, Fuel - Flexible (24" LG)

307-0597 1 Relay, Fuel Solenoid

502-0002 1 Elbow, Fuel Filter Inlet

502-0020 1 Elbow, Fuel Pump Inlet

508-0001 1 Grommet, Rubber - Controi Box
(1-1/16" Hole)

508-0008 1 Grommet, Rubber - Control Box
(13/16" Hole)

304-0292 1 Insulator (1" x 1-3/4")

508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")

508-0014 i Washer, Fibre (#8- 1/4" x

1/32")

4



SPECIAL PARTS LIST FOR MODEL

FOR STANDARD PARTS REFER TO CATALCS

2.5AJ-99R

WIRING DIAGRAM NO.

924-0221

SPEC

8875M

610-0292-01

REY NG.g____

PART NO.

QTy. DESCRIPT!ON

PART NO.

QTY.

Vacu-Flo Cooling

502-0020
502-0002
312-0027
201-1453

Pt ot

Elbow, Fuel Pump Inlet

Elbow, Fuel Filter Inlet

Condenser, Generator - 0.5 Mfd

Rotor Assembly, Wound (Includeg
Bearing, Collector Ring And
Commutator)




SPECIAL PARTS LIST FOR MODEL

2.5AJ-3R

FOR STANDARD PARTS REFER TO CATALOG

P T —

SPEC

QA Ny
e ek L

8998K
KEY NO. 9

(PARTS CATALOG ALSO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELO'
WIRING DIAGRAM NO.

610-6205-01

PART NO. QTy. ' DESCRIPTION : PART NO. QTYV. DESCRIPTION
Cas Fuel System (Garretson Regulator) 405-1057 1 Shield, Rain
Low 0il Pressure Cut Off 134-0952 1 Box, Air Outlet
Momentary Contact Switch 416-0177 1 Shield, Battery Heat
0il Base Heater: See Miscellaneous 301-1292 1 Cover, Receptacle Pane
Option Group 405-0892 1 myr Bolt, Rear Panel
Vacu-Flo Cooling 405-0991 1 Cord, Cover Support
155-0487 1 Muffler, Exhaust
102-0452 1 Base, 0il 337-0051 1 Strap, Bond
116-1779 1 Head, Clylinder 505-0051 1 Elbow, Street (3/4")
335-0060 1 Cord, Heater - Female (10" 508-0008 1 Grommet, Rubber (13/16
LG) 505-0028 1 Coupling, Pipe (3/8")
335-0059 1 Cord, Heater - Male (62" LG) 403-0522 4 Handle, Carrying
110-0558 2 Wasner, Valve Spring Retainer 402-0154 4 Mounting Cushion Packa
110-13847 1 Block Assembiy, Cylinder (Refer to Standard M
(Refer to Standard Cylinder Package For Componen
Block For Components,Except Except Parts Marked
Rear Bearing Plate) 800-0035 4 *Screw, Cap - Hex Head
101-0404 1 Plate, Rear Bearing i8 x 2-1/2" LG)
505-0274 2 Plug, 0il - (1) By-Pass, (1)
Level Cpening
134-1912 1 Housing, Blower
508-0002 1 Grommet, Kubber - 0il Pressure
Switch Lead (1/2" Hole)
3G7-0597 1 Relay, Fuel Solenoid
503-0343 1 Hose, Breather
505-04338 1 Nipple, Exhaust {3/4"x 8" LG)
140-1045 ! Air Cirzaner (includes Parts
Marked #)
145-0111 1 f#Gasket, Carb to Air Cleaner
140-0408 b #Fiement, Air Cleaner
508-0001 1 Grommet, Rubber - Control Box
(1-1/16' Hole)
598-0008 1 Grommet, Rubber - Control Box
{13/16" Hole)
304-0292 i Insulator (1 x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64")
508-G014 1 Washer, Fibre (#8- 1/4" x
1/32")
323-2184 1 Receptaclie, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cahle, Battery (28" LG)
403-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 1 Band, Battery




SPECIAL PARTS LIST FOR MODEL 2.SAI-1R SPEC 8998

FOR STANDARD PARTS REFER TO CATALOG 924-0221 KEY NO. 8
{PARTS CATALOG fAi.SO CONTAINS COMPONENTS FOR MAJOR OPTIONAL FEATURES LISTED BELOV
WIRING DIAGRAM NO. 610-0206-01
PART NO. QTy. DESCRIPTION PART NO. QTYV. DESCRIPTION
¥ I 1
Gas Fuel System (Garretson Regulator) 405-1057 ! Shield, Rain
Vacu-Flo Cooling 134-0952 1 Box, Air Outlet
Low 0il Pressure Cut Off 416-0477 1 Shield, Battery Heat
Momentary Contact Switch 301-1292 1 Cover, Receptacle Panel
0il Base Heater: See Miscellaneous 405-0992 1~ "U" Bolt, Rear Panel
Option Group 405-0991 1 Cord, Cover Support
155-0487 1 Muffier, Exhaust
110-1847 1  Block Assembly, Cylinder 337-0051 1 Strap, Bond
(Refer to Standard Cylinder 505-0051 1 Elbow, Street (3/4")
Block For Components, Except 508-0008 1 Gr@mmgt, Rupber (13/16"
Rear Bearing Plate) 505-0028 1 Coup§1ng, Plp? (3/8")
101-0464 1  Plate, Rear Bearing 403-0522 4 Handle, Carrying
505-0274 2 Plug, 0il - (1) By-Pass, (1) 402-0154 4 Mounting Cushion Packag:
Level Opening (Ref@? to Standard Mt;
134-1912 1 Housing, Blower giciifepﬁozscgmgzﬂgng
- 2 - DiL P X cept ryar arxe )
>08-0002 1 Grg:?:gé ﬁ::getljgflﬁgiz§ssure 800-0035 4 *Screw, Cap - Hex Head (
102-0452 !  Base, 0Oil | 18 x 2-1/2" 16)
110-1779 1  Head, Cylinder 232-0153 1 Clip, Cable
335-0060 1 Cord, Heater - Female (10" LG)
335-0059 1 Cord, Heater - Male (62" LG)
110-0558 2 Washer, Valve Spring Retainer
307-0597 1 Relay, Fuel Solenoid
503-0343 1 Hose, Breather
505-0438 1 Nipple, Exhaust (3/4" x 8" LG)
140-1045 1 Air Cleaiier (Includes Parts
Marked #)
145-0111 1 #Gasket, Carb to Air Cleaner
140-0408 1 #Element, Air Cleaner
508-0001 1 Grommet, Rubber - Comtrol Bex
(1-1/16" Hole)
508-0008 1 Grommet, Rubber - Control Box
{13/16" Hole)
304-0292 i Insulator (1" x 1-3/4")
508-0015 3 Washer, Fibre (#8- 7/16" x
3/64") j
508-0014 1 Washer, Fibre (#8- 1/4" x
1/32")
323-0184 1 Receptacle, Duplex
338-0254 1 Harness, Wiring - Receptacle
Panel
301-1280 1 Panel, Receptacle
416-0014 1 Cable, Battery (15" LG)
416-0077 1 Cabhle, Battery (28" LG)
aA03-0523 1 Base, Skid
416-0343 1 Tray, Battery
405-0952 1 Panel, Housing - Rear
405-1130 1 Housing (Cover)
416-0344 i Band. Batterv




